BLTB-40

—a07

||$Lm @||¢J g LD ==

=402
=k

|
|
|
|
108 108 110

02
12
701




PARTS NO. PARTS NAME SPECIFICATION Q'TY
40-100 CYLINDER ASSEMBLY
40-101 CYL INDER 1
40-102 PISTON 1
40-104 U-PACKING S| 40*50%6 1
40-105 DUST SEAL DS| 40%48*5%6. 5 1
40-106 WHITE PLUG T/P_¢15%16 3
40-107 0-RING 1BP-11 3
40-108 IN/OUT ADAPTER G 1/2" 2
40-109 IN/OUT ADAPTER COVER G 1/2" 2
40-110 0-RING 1BP-18 2
40-115 PLUG M18*1. 5 1
40-116 0-RING 1BP-16 1
40-117 PLUG G 1/4" 1
40-118 0-RING 1BP-11 1
40-200 VALVE ASSEMBLY
40-201 VALVE COVER $ 36*32. 5 1
40-202 VALVE b 22% ¢ 24* ¢ 20%69 1
40-203 VALVE SLEEVE ¢d 36%72. 5 1
40-204 0-RING 1BP-30 1
40-205 0-RING 1BG-25 1
40-300 PI1STON BUSH ASSEMBLY
40-301 PISTON BUSH 1
40-302 GAS SEAL IKH-37%46. 5*%7. 3 1
40-303 STEP SEAL SPNS—-37*47. 7%3. 9 2
40-304 0-RING 1BG-60 2
40-400 BACK HEAD ASSEMBLY
40-401 BACK HEAD 1
40-402 0-RING 1BG-60 1
40-403 GAS CHARGING VALVE G 1/2" 1
40-404 0-RING 1BP-18 1
40-405 GAS CHARGING VALVE COVER |M10*1.0 1
40-406 0-RING 1BP-12 1
40-500 FRONT HEAD ASSEMBLY
40-501 FRONT HEAD 1
40-502 THRUST BUSH b 40%* ¢ 60*58 1
40-504 SILENCED CHISEL BUSH b 40%* ¢ 61*50 1
40-505 CHISEL PIN $ 22%106 1
40-506 BUSHING PIN b 10*67 2
40-507 CHISEL b 40%450 2
40-508 RUBBER PLUG b 10%25 2
40-511 LOCKING PIN ¢ 10*90 1
40-513 GREASE NIPPLE G 1/4" 1
40-515 PLUG R 1/8" 1
40-700 THROUGH BOLT ASSEMBLY
40-701 THROUGH BOLT M20*1. 5*440 4
40-702 SCREW NUT M20%*1. 5*33 4
40-703 WASHER $ 28* ¢ 21%*3 4




BLTB-45

—501

506 508
p %301 ' pe808 !

201
70—+ | o )
20
102 |
|
|
20 :
|
|
e R el |
— [——— |
107 : | "
N |
|
117 118
~+—&07

-—101




PARTS NO. PARTS NAME SPECIFICATION Q'TY
45-100 CYL INDER ASSEMBLY
45-101 CYLINDER 1
45-102 P1STON 1
45-103 BUFFER RING SRTN 45 1
45-104 U-PACKING ISI 45%55%6 1
45-105 DUST SEAL DS| 45%53*5%6.5 1
45-106 WHITE PLUG T/P_¢15%16 3
45-107 0-RING 1BP-11 3
45-108 IN/OUT _ADAPTER G 1/2" 2
45-109 IN/OUT ADAPTER COVER G 1/2" 2
45-110 0-RING 1BP-18 2
45-113 GUIDE PIN d 12. 5*%30 2
45-115 PLUG M24*2. 0 1
45-116 0-RING 1BP—22 1
45-117 PLUG G1/4" 1
45-118 0-RING 1BP-11 1
45-200 VALVE ASSEMBLY
45-201 VALVE COVER ® 36*32. 5 1
45-202 VALVE b 22% ¢ 24%* p 20*69 1
45-203 VALVE SLEEVE $ 36%72. 5 1
45-204 0-RING 1BP-30 1
45-205 0-RING 1BG—25 1
45-300 PISTON BUSH ASSEMBLY
45-301 PISTON BUSH 1
45-302 GAS SEAL IKH-42 1
45-303 U-PACKING IUIS 42*%52%6 2
45-304 0-RING 1BG-65 2
45-400 BACK HEAD ASSEMBLY
45-401 BACK HEAD 1
45-402 0-RING 1BG-65 1
45-403 GAS CHARGING VALVE G 1/2" 1
45-404 0-RING 1BP-18 1
45-405 GAS CHARGING VALVE COVER [M10*1.0 1
45-406 0-RING 1BP-12 1
45-500 FRONT HEAD ASSEMBLY
45-501 FRONT HEAD 1
45-502 THRUST BUSH O 45% ¢ 65%66 1
45-504 SILENCED CHISEL BUSH O 45% ¢ 65%62 1
45-505 CHISEL PIN b 24*117 1
45-506 BUSHING PIN o 10*67 3
45-507 CHISEL b 45*500 2
45-508 RUBBER PLUG b 10%25 3
45-513 GREASE NIPPLE G 1/4" 1
45-700 THROUGH BOLT ASSEMBLY
45-701 THROUGH BOLT M22*1. 5*489 4
45-702 SCREW_NUT (UPPER) M22*1. 5*33 4
45-703 WASHER ¢ 30* ¢ 23*5 4




BLTB-53

; 401
405
— 402
p"" 301
02 701
205 — e
304 302
24 — o
201 . 102
500 —_
203 10 l
107 = SRR
|
'_-'_'_._."__,...—'—"'- "_-—-_.__!
110
109 108
o 4101
..: U e ":'I 0
117 148
(0]
]
118 :
11 107y
'I _=w
15— =]

13

—A01

508

51

504




PARTS NO. PARTS NAME SPECIFICATION Q'TY
53-100 CYLINDER ASSEMBLY
53-101 CYL INDER 1
53-102 PISTON 1
53-103 BUFFER RING SRTN 53 1
53-104 U-PACKING S| 53*63%6 1
53-105 DUST SEAL DS| 53*61*5%6. 5 1
53-106 PLUG G1/4"-L20 3
53-107 0-RING 1BP-11 3
53-108 IN/OUT ADAPTER G 1/2" 2
53-109 IN/OUT ADAPTER COVER G 1/2" 2
53-110 0-RING 1BP-18 2
53-113 GUIDE PIN $ 12. 5*%30 2
53-115 PLUG M24*2. 0 1
53-116 0-RING 1BP-22 1
53-117 PLUG G 1/4" 1
53-118 0-RING 1BP-11 1
53-200 VALVE ASSEMBLY
53-201 VALVE COVER ¢ 38%29. 5 1
53-202 VALVE b 26* ¢ 28% ¢ 24*76 1
53-203 VALVE SLEEVE ¢ 38%79. 5 1
53-204 0-RING 1BP-32 1
53-205 0-RING 1BG-25 1
53-300 PISTON BUSH ASSEMBLY
53-301 PISTON BUSH 1
53-302 GAS SEAL GAS—50%*5. 5 1
53-303 STEP_SEAL STEP-50 2
53-304 0-RING 1BG-70 2
53-400 BACK HEAD ASSEMBLY
53-401 BACK HEAD 1
53-402 0-RING 1BG-70 1
53-403 GAS CHARGING VALVE G 1/2" 1
53-404 0-RING 1BP-18 1
53-405 GAS CHARGING VALVE COVER M10*1. 0 1
53-406 0-RING 1BP-12 1
53-500 FRONT HEAD ASSEMBLY
53-501 FRONT HEAD 1
53-502 THRUST BUSH $ 53* ¢ 74%76 1
53-503 CHISEL BUSH b 53* ¢ 74*83 1
53-504 SILENCED CHISEL BUSH d 53* ¢ 74*70 1
53-505 CHISEL PIN b 24*131 1
53-506 BUSHING PIN b 10%72 2
53-507 CHISEL ¢$ 53*580 2
53-508 RUBBER PLUG d 10*25 3
53-511 LOCKING PIN ® 10*77 1
53-513 GREASE NIPPLE G 1/4" 1
53-700 THROUGH BOLT ASSEMBLY
53-701 THROUGH BOLT M24*2. 0*525 4
53-702 SCREW NUT M24%*2. 0%*29 4
53-703 WASHER b 36* @ 24. 5*%5 4




BLTB-70

102

703

101

[ .

108

502

—503
=/

—&07

515

—501

511 508




PARTS NO. PARTS NAME SPECIFICATION Q'TY
70-100 CYLINDER ASSEMBLY
70-101 CYL INDER 1
70-102 PISTON 1
70-103 BUFFER RING HBY 70%*85. 5%6 1
70-104 U-PACKING S| _70%80*6 1
70-105 DUST SEAL DS| 70*80*6*8 1
70-106 PLUG M18*1. 5 4
70-107 0-RING 1BP-16 4
70-108 IN/OUT ADAPTER G 1/2" 2
70-109 IN/OUT ADAPTER COVER G 1/2" 2
70-110 0-RING 1BP-18 2
70-111 EXHAUST VALVE G 1/2" 1
70-112 0-RING 1BP-18 1
70-113 GUIDE PIN ¢ 12. 5*30 2
70-200 VALVE ASSEMBLY
70-201 VALVE COVER d 45%24. 5 1
70-202 VALVE ¢ 31. 5% ¢ 33* ¢ 30%*7( 1
70-203 VALVE SLEEVE b 45%76. 5 1
70-204 0-RING 1BG-40 1
70-205 0-RING 1BG-25 1
70-300 PI1STON BUSH ASSEMBLY
70-301 PISTON BUSH 1
70-302 GAS SEAL |KH-68%78%5. 5 1
70-303 STEP_SEAL SPNS-68 2
70-304 0-RING AS568-239 2
70-400 BACK HEAD ASSEMBLY
70-401 BACK HEAD 1
70-402 0-RING AS568-239 1
70-403 GAS CHARGING VALVE G 1/2" 1
70-404 0-RING 1BP-18 1
70-405 GAS CHARGING VALVE GOVER M10*1. 0 1
70-406 0-RING 1BP-12 1
70-500 FRONT HEAD ASSEMBLY
70-501 FRONT HEAD 1
70-502 THRUST BUSH b 70* ¢ 90*99 1
70-503 CHISEL BUSH ¢ 70* ¢ 90*109 1
70-504 SILENCED CHISEL BUSH ¢ 70% ¢ 90*94 1
70-505 CHISEL PIN ¢ 35%155 1
70-506 BUSHING PIN b 16%98 2
70-507 CHISEL ¢ 70*%700 2
70-508 RUBBER PLUG d 16%20. 5 3
70-511 LOCKING PIN $ 16*%108 1
70-513 GREASE NIPPLE G 1/4" 1
70-515 PLUG M12 1
70-516 BOLT ST27%2%18 4
70-700 THROUGH BOLT ASSEMBLY
70-701 THROUGH BOLT M27%*2%*572 4
70-702 SCREW NUT M27*2*37 4
70-703 WASHER ¢ 41* ¢ 27*%10 4




BLTB-70A

—101

—&01

511 508

T—&07




PARTS NO. PARTS NAME SPECIFICATION Q'TY
70A-100 [CYLINDER ASSEMBLY
70A-101 CYL INDER 1
70A-102 PISTON 1
70A-103  |BUFFER RING HBY 70%*85. 5%6 1
70A-104  |U-PACKING ISI _70*80*6 1
70A-105  |DUST SEAL DS1 70*80*6*8 1
70A-106  [PLUG M18%1.5 3
70A-107  |0-RING 1BP-16 3
70A-108 IN/OUT ADAPTER G 1/2" 2
70A-109 IN/OUT ADAPTER COVER G 1/2" 2
70A-110 _ |0-RING 1BP-18 2
70A-111 EXHAUST VALVE G 1/2" 1
70A-112  |0-RING 1BP-18 1
70A-113  |GUIDE PIN d 12. 5*30 2
70A-200  [VALVE ASSEMBLY
70A-201 VALVE COVER d 45%24. 5 1
70A-202  |VALVE ¢ 31. 5% ¢ 33* ¢ 30%70 1
70A-203  [VALVE SLEEVE b 45%76. 5 1
70A-204  |0-RING 1BG-40 1
70A-205  |0-RING 1BG—25 1
70A-300 [PISTON BUSH ASSEMBLY
70A-301 PISTON BUSH 1
70A-302  |GAS SEAL IKH-68%78*5. 5 1
70A-303  |STEP SEAL SPNS-68 2
70A-304 |0-RING AS568-239 2
70A-400 [BACK HEAD ASSEMBLY
70A-401 BACK HEAD 1
70A-402  |0-RING AS568-239 1
70A-403  |GAS CHARGING VALVE G 1/2" 1
70A-404  |0-RING 1BP-18 1
70A-405 |GAS CHARGING VALVE COVER [M10*1.0 1
70A-406  |0-RING 1BP-12 1
70A-500 [FRONT HEAD ASSEMBLY
70A-501 FRONT HEAD 1
70A-502  |THRUST BUSH o 70* ¢ 90%99 1
70A-503  |CHISEL BUSH o 70* ¢ 90*109 1
70A-504  |SILENGED CHISEL BUSH o 70* ¢ 90*94 1
70A-505 |CHISEL PIN o 35*155 1
70A-506  |BUSHING PIN b 16%98 2
70A-507  |CHISEL o 70*700 2
70A-508 RUBBER PLUG d 16%20. 5 3
70A-511 LOCKING PIN d 16*108 1
70A-513  |GREASE NIPPLE G 1/4" 1
70A-515 PLUG M12 1
70A-516  [BOLT ST27*2*18 4
70A-600 [ACCUMULATOR ASSEMBLY
70A-601 ACCUMULATOR BOTTOM 1
70A-602  [ACCUMULATOR COVER 1
70A-603  [DIAPHRAGM b 100%25 1




70A-605  |GAS CHARGING ADJUSTER M12*1. 25 1
70A-606 _ |0—RING 1BP-5 1
70A-607  |GAS CHARGING CAP M12%1. 25 1
70A-608 |0-RING 1BP-14 1
70A-609 PLUG M10*1.0 1
70A-610  |0-RING 1BP-12 1
70A-611 INNER SHEX. OCKET BOLT M12%*40 6
70A-612 INNER SHEX. OCKET BOLT M12*70 6
70A-613  |0-RING 1BG-60 1
70A-700 [THROUGH BOLT ASSEMBLY

70A-701 THROUGH BOLT M27%2%572 4
70A-702  |SCREW NUT M27%*2*37 4
70A-703  |WASHER o 41* ¢ 27%10 4




BLTB-75

401

405406 403 404

507

70

I 1T

112 111

——101




PARTS NO. PARTS NAME SPECIFICATION Q'TY
75-100 CYL INDER ASSEMBLY
75-101 CYLINDER 1
75-102 P1STON 1
75-103 BUFFER RING HBY 75%90. 5%6 1
75-104 U-PACKING ISI _75%85%6 1
75-105 DUST SEAL DS| 75%85%6*8 1
75-106 PLUG M18%1. 5 4
75-107 0-RING 1BP-16 4
75-108 IN/OUT ADAPTER G 1/2" 2
75-109 IN/OUT ADAPTER COVER G 1/2" 2
75-110 0-RING 1BP-18 2
75111 EXHAUST VALVE G 1/2" 1
75-112 0-RING 1BP-18 1
75-113 GUIDE PIN d 12. 5%30 2
75-200 VALVE ASSEMBLY
75-201 VALVE COVER ¢ 45%30 1
75-202 VALVE d 33. 2% ¢ 34* ¢ 32. 5% 1
75-203 VALVE SLEEVE d 45%80. 5 1
75-204 0-RING 1BG-40 1
75-205 0-RING 1BG-25 1
75-300 PISTON BUSH ASSEMBLY
75-301 PISTON BUSH 1
75-302 GAS SEAL IKH-73%82. 5%7. 3 1
75-303 STEP SEAL SPNS-73 2
75-304 0-RING 1BG-100 2
75-400 BACK HEAD ASSEMBLY
75-401 BACK HEAD 1
75-402 0-RING 1BG-100 1
75-403 GAS CHARGING VALVE G 1/2" 1
75-404 0-RING 1BP-18 1
75-405 GAS CHARGING VALVE COVER M10*1.0 1
75-406 0-RING 1BP-12 1
75-500 FRONT HEAD ASSEMBLY
75-501 FRONT HEAD 1
75-502 THRUST BUSH b 75*% ¢ 91. 5*%84 1
75-503 CHISEL BUSH o 75*% ¢ 108*114. 5 1
75-504 SILENCED CHISEL BUSH o 75% $ 108*89. 5 1
75-505 CHISEL PIN b 35%164 2
75-506 LOCKING PIN b 16%127 3
75-507 CHISEL o 75%712 2
75-508 RUBBER PLUG b 16%20. 5 3
75-513 GREASE NIPPLE G 1/4" 1
75-515 PLUG M12 1
75-516 BOLT ST27%2*18 4
75-700 THROUGH BOLT ASSEMBLY
75-701 THROUGH BOLT M27*2*687 4
75-702 SCREW_NUT M27%2%37 4
75-703 WASHER O 43% d 28*%10 4




BLTB-75A

r"*~-.h 405400 403 404 401

W 112

515

o

—501

701

506 508

-T—507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
75A-100 CYL INDER ASSEMBLY
75A-101 CYLINDER 1
75A-102 P1STON 1
75A-103 BUFFER RING HBY 75%90. 5%6 1
75A-104 U-PACKING IS 75%85%6 1
75A-105 DUST SEAL DS| 75%85%6*8 1
75A-106 PLUG M18*1. 5 3
75A-107 0-RING 1BP-16 3
75A-108 IN/OUT ADAPTER G 1/2" 2
75A-109 IN/OUT ADAPTER COVER G 1/2" 2
75A-110 0-RING 1BP-18 2
75A-111 EXHAUST VALVE G 1/2" 1
75A-112 0-RING 1BP-18 1
75A-113 GUIDE PIN $ 12. 5*30 2
75A-200 VALVE ASSEMBLY
75A-201 VALVE COVER ¢ 45%30 1
75A-202 VALVE ¢ 33. 2% ¢ 34* ¢ 32. 5*77 1
75A-203 VALVE SLEEVE ¢ 45%80. 5 1
75A-204 0-RING 1BG-40 1
75A-205 0-RING 1BG-25 1
75A-300 PISTON BUSH ASSEMBLY
75A-301 PISTON BUSH 1
75A-302 GAS SEAL IKH-73*82. 5%7. 3 1
75A-303 STEP SEAL SPNS-73 2
75A-304 0-RING 1BG-100 2
75A-400 BACK HEAD ASSEMBLY
75A-401 BACK HEAD 1
75A-402 0-RING 1BG-100 1
75A-403 GAS CHARGING VALVE G 1/2" 1
75A-404 0-RING 1BP-18 1
75A-405 GAS CHARGING VALVE COVER [M10*1.0 1
75A-406 0-RING 1BP-12 1
75A-500 FRONT HEAD ASSEMBLY
75A-501 FRONT HEAD 1
75A-502 THRUST BUSH b 75* ¢ 91. 5*84 1
75A-503 CHISEL BUSH ® 75*% ¢ 108*%114. 5 1
75A-504 SILENCED CHISEL BUSH ® 75*% ¢ 108*89. 5 1
75A-505 CHISEL PIN ¢ 35%164 2
75A-506 LOCKING PIN b 16%127 3
75A-507 CHISEL b 75%712 2
75A-508 RUBBER PLUG d 16%20. 5 3
75A-513 GREASE NIPPLE G 1/4" 1
75A-515 PLUG M12 1
75A-516 BOLT ST27%2*18 4
75A-600 ACCUMULATOR ASSEMBLY
75A-601 ACCUMULATOR BOTTOM 1
75A-602 ACCUMULATOR COVER 1
75A-603 D IAPHRAGM ® 100%25 1
75A-605 GAS CHARGING ADJUSTER M12*1. 25 1




75A-606 0-RING 1BP-5 1
75A-607 GAS CHARGING CAP M12*1. 25 1
75A-608 0-RING 1BP-14 1
75A-609 PLUG M10*1. 0 1
75A-610 0-RING 1BP-12 1
75A-611 INNER SHEX. OCKET BOLT M12*40 6
75A-612 INNER SHEX. OCKET BOLT M12*70 6
75A-613 0-RING 1BG-60 1
75A-700 THROUGH BOLT ASSEMBLY

75A-701 THROUGH BOLT M27%2*687 4
75A-702 SCREW NUT M27*2*37 4
75A-703 WASHER d 43* ¢ 28*%10 4




BLTB-85

[—=- 405406 403 404 401
702 | -
: : §15
702
|
| |
|
701
i | 402
1 |
I
=301
L | /Fl> — 501
= |
3 302 10 )‘:‘T‘T
|
3 ; 303 :
] 511 508
3 | 510 509
|
! R 102
|
| 201
g | |
202 |

108
203 113 107 |
109 1E? 140 !ﬂ“

]
]

T— 507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
85-100 CYL INDER ASSEMBLY
85-101 CYLINDER 1
85-102 P1STON 1
85-103 BUFFER RING HBY 85*100. 5*6 1
85-104 U-PACKING S| 85*%100%9 1
85-105 DUST SEAL DS| 85%95%6*8 1
85-106 PLUG M20*1.5 4
85-107 0-RING 1BP-18 4
85-108 IN/OUT ADAPTER G 3/4" 2
85-109 IN/OUT ADAPTER COVER G 3/4" 2
85-110 0-RING 1BP—24 2
85-111 EXHAUST VALVE G 1/2" 1
85-112 0-RING 1BP-18 1
85-113 GUIDE PIN $ 12. 5*%30 2
85-120 WHITE PLUG T/P ¢ 15%p 11%14 1
85-122 0-RING 1BP-11 1
85-124 GREASE NIPPLE G 1/4" 1
85-200 VALVE ASSEMBLY
85-201 VALVE COVER ¢$ 50%37.5 1
85-202 VALVE d 36X o 37. 5% p 34*87 1
85-203 VALVE SLEEVE $ 50%90. 5 1
85-204 0-RING 1BG-45 1
85-205 0-RING 1BG-30 1
85-300 PISTON BUSH ASSEMBLY
85-301 PISTON BUSH 1
85-302 GAS SEAL IKH-83. 5*%93*7. 2 1
85—-303 STEP_SEAL SPNS—83. 5 2
85—-304 0-RING 1BG-115 2
85-400 BACK HEAD ASSEMBLY
85-401 BACK HEAD 1
85-402 0-RING 1BG-115 1
85-403 GAS CHARGING VALVE G 1/2" 1
85-404 0-RING 1BP-18 1
85-405 GAS CHARGING VALVE COVER M10*1. 0 1
85-406 0-RING 1BP-12 1
85-500 FRONT HEAD ASSEMBLY
85-501 FRONT HEAD 1
85-502 THRUST BUSH ¢ 85* ¢ 103*107 1
85-503 CHISEL BUSH ¢ 85* ¢ 121*120 1
85-504 SILENCED CHISEL BUSH $ 85* ¢ 121*90 1
85-505 CHISEL PIN 54*30%*133 2
85-506 BUSHING PIN $17.5%127 1




85-507 CHISEL ¢ 85%810 2
85-508 RUBBER PLUG ¢ 17.5%20.5 3
85-509 CHISEL BUSH PIN $ 20%153 2
85-510 RUBBER PLUG b 20%21 2
85-511 LOCKING PIN $17.5%130 2
85-513 GREASE NIPPLE G 1/4" 2
85-515 PLUG M12 1
85-516 BOLT ST33*12 4
85-519 0-RING 1BP-11 1
85-522 PLUG G 1/4" 1
85-523 0-RING 1BP-11 1
85-700 THROUGH BOLT ASSEMBLY

85-701 THROUGH BOLT M33*3. 5*795 4
85-702 SCREW NUT M33*3. 5*48 4
85-703 WASHER $ 50% ¢ 33*10 4




BLTB-85A

70z

703

701

I I

|"—-— - AN5406 4073 404 401

402
//J1> =13
304 a02
a3
04
102
201
202

108

113
J

— 501

)‘T»T

511 508

]
[ §10 508
507

T 507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
85A-100 CYL INDER ASSEMBLY
85A-101 CYL INDER 1
85A-102 PISTON 1
85A-103 BUFFER RING HBY 85*100. 5%6 1
85A-104 U-PACK NG S| 85*%100*9 1
85A-105 DUST SEAL DS| 85*%95%6*8 1
85A-106 PLUG M20*1. 5 3
85A-107 0-RING 1BP-18 3
85A-108 IN/OUT ADAPTER G 3/4" 2
85A-109 IN/OUT ADAPTER COVER G 3/4" 2
85A-110 0-RING 1BP-24 2
85A-111 EXHAUST VALVE G 1/2" 1
85A-112 0-RING 1BP-18 1
85A-113 GUIDE PIN $ 12. 5*%30 2
85A-120 WHITE PLUG T/P_ o 15%p 11%14 1
85A-122 0-RING 1BP-11 1
85A-124 GREASE NIPPLE G 1/4" 1
85A-200 VALVE ASSEMBLY
85A-201 VALVE COVER ¢$ 50%37. 5 1
85A-202 VALVE d 36* ¢ 37. 5% ¢ 34*87 1
85A-203 VALVE SLEEVE ¢$ 50%90. 5 1
85A-204 0-RING 1BG-45 1
85A-205 0-RING 1BG-30 1
85A-300 PISTON BUSH ASSEMBLY
85A—-301 PISTON BUSH 1
85A-302 GAS SEAL IKH-83. 5*93*7. 2 1
85A-303 STEP_SEAL SPNS-83. 5 2
85A-304 0-RING 1BG-115 2
85A-400 BACK HEAD ASSEMBLY
85A-401 BACK HEAD 1
85A-402 0-RING 1BG-115 1
85A-403 GAS CHARGING VALVE G 1/2" 1
85A-404 0-RING 1BP-18 1
85A-405 GAS CHARGING VALVE COVER [M10*1.0 1
85A-406 0-RING 1BP-12 1
85A-500 FRONT HEAD ASSEMBLY
85A-501 FRONT HEAD 1
85A-502 THRUST BUSH ¢ 85* ¢ 103*107 1
85A-503 CHISEL BUSH d 85*% ¢ 121*120 1
85A-504 SILENCED CHISEL BUSH $ 85% ¢ 121*90 1
85A-505 CHISEL PIN 54*30%133 2
85A-506 BUSHING PIN $17.5%127 1
85A-507 CHISEL ¢ 85*810 2
85A-508 RUBBER PLUG ¢ 17.5%20.5 3
85A-509 CHISEL BUSH PIN d 20%153 2
85A-510 RUBBER PLUG b 20%*21 2
85A-511 LOCKING PIN ¢ 17.5%130 2
85A-513 GREASE NIPPLE G 1/4" 2
85A-515 PLUG M12 1




85A-516 BOLT ST33*12 4
85A-519 0-RING 1BP-11 1
85A-522 PLUG G 1/4" 1
85A-523 0-RING 1BP-11 1
85A-600 ACCUMULATOR ASSEMBLY

85A-601 ACCUMULATOR BOTTOM 1
85A-602 ACCUMULATOR COVER 1
85A-603 D1 APHRAGM b 100*25 1
85A-605 GAS CHARGING ADJUSTER M12*1. 25 1
85A-606 0-RING 1BP-5 1
85A-607 GAS CHARGING CAP M12*1. 25 1
85A-608 0-RING 1BP-14 1
85A-609 PLUG M10*1. 0 1
85A-610 0-RING 1BP-12 1
85A-611 INNER SHEX. OCKET BOLT M12*40 6
85A-612 INNER SHEX. OCKET BOLT M12*70 6
85A-613 0-RING 1BG-60 1
85A-700 THROUGH BOLT ASSEMBLY

85A-701 THROUGH BOLT M33*3. 5*795 4
85A-702 SCREW NUT M33*3. 5*48 4
85A-703 WASHER $ 50* ¢ 33*10 4




BLTB-100

703 |4 403

|

701 _:

T—307




PARTS NO. PARTS NAME SPECIFICATION Q'TY
100-100 CYL INDER ASSEMBLY
100-101 CYL INDER 1
100-102 PISTON 1
100-103 BUFFER RING HBY 100%*115. 5%6 1
100-104 U-PACKING S| _100*115%9 1
100-105 DUST SEAL DSI| 100%*110*6*8 1
100-106 PLUG M24*2. 0 4
100-107 0-RING 1BP-22 4
100-108 IN/OUT ADAPTER G 3/4" 2
100-109 IN/OUT ADAPTER COVER G 3/4" 2
100-110 0-RING 1BP-24 2
100-111 EXHAUST VALVE G 1/2" 1
100-112 0-RING 1BP-18 1
100-113 GUIDE PIN $ 12. 5%30 2
100-120 WHITE PLUG T/P_ ¢ 15%p 11*14 1
100-122 0-RING 1BP-11 1
100-124 GREASE NIPPLE G 1/4" 1
100-200 VALVE ASSEMBLY
100-201 VALVE COVER b 62*42 1
100-202 VALVE b 47. 4% ¢ 49* ¢ 46*97 1
100-203 VALVE SLEEVE b 62%93 1
100-204 0-RING 1BP-52 1
100-205 0-RING 1BG-35 1
100-300 PISTON BUSH ASSEMBLY
100-301 PISTON BUSH 1
100-302 GAS SEAL IKH-98*107. 5*7. 3 1
100-303 STEP_SEAL SPNS-98 2
100-304 0-RING 1BG-135 2
100-400 BACK HEAD ASSEMBLY
100-401 BACK HEAD 1
100-402 0-RING 1BG-135 1
100-403 GAS CHARGING VALVE G 1/2" 1
100-404 0-RING 1BP-18 1
100-405 GAS CHARGING VALVE COVER  [M10*1.0 1
100-406 0-RING 1BP-12 1
100-500 FRONT HEAD ASSEMBLY
100-501 FRONT HEAD 1
100-502 THRUST BUSH $ 100* ¢ 121. 5*117 1
100-503 CHISEL BUSH $ 100* ¢ 143*150 1
100-504 SILENCED CHISEL BUSH $ 100* ¢ 143*110 1
100-505 CHISEL PIN 60*32%232 2
100-506 BUSHING PIN b 17.5%167 1
100-507 CHISEL ¢ 100*1055 2
100-508 RUBBER PLUG ¢ 17.5%20.5 2
100-509 CHISEL BUSH PIN b 26%147 2
100-510 RUBBER PLUG d 26*20. 5 2
100-511 LOCKING PIN d17.5%167 1
100-513 GREASE NIPPLE G 1/4" 1
100-515 PLUG M12 1




100-518 SNAP RING b 26 2
100-519 0-RING 1BP-16 1
100-520 0-RING 1BP-16 1
100-700 THROUGH BOLT ASSEMBLY

100-701 THROUGH BOLT RD39*3. 175*887 4
100-702 SCREW NUT RD39*3. 175%40 4
100-703 WASHER ¢ 55* ¢ 40*10 4
100-704 SCREW NUT RD39*3. 175%60 4




BLTB-100A

70 S —

709 T

|

BOT

808

05 i

B0

=07




PARTS NO. PARTS NAME SPECIFICATION Q'TY
100A-100 |CYLINDER ASSEMBLY
100A-101 |CYLINDER 1
100A-102_ |PISTON 1
100A-103  |BUFFER RING HBY 100%*115. 5%6 1
100A-104 |U-PACKING [SI _100*115%9 1
100A-105 |DUST SEAL DS| 100%*110*6*8 1
100A-106 _ |PLUG M24*2. 0 4
100A-107 |0O-RING 1BP-22 4
100A-108 |[IN/OUT ADAPTER G 3/4" 2
100A-109  [IN/OUT ADAPTER COVER G 3/4" 2
100A-110 _|0-RING 1BP-24 2
100A-111  |EXHAUST VALVE G 1/2" 1
100A-112  |0-RING 1BP-18 1
100A-113 |GUIDE PIN ¢ 12. 5*30 2
100A-114 |BOLT ST20%12 4
100A-120 |WHITE PLUG T/P_ 9 15%p 11*14 1
100A-122 |0-RING 1BP-11 1
100A-124  |GREASE NIPPLE G 1/4" 1
100A-200 [VALVE ASSEMBLY
100A-201  |VALVE COVER b 62%42 1
100A-202  |VALVE b 47. 4% o 49* d 46%97 1
100A-203  |VALVE SLEEVE b 62%93 1
100A-204 |0-RING 1BP-52 1
100A—205 |0-RING 1BG-35 1
100A-300 [PISTON BUSH ASSEMBLY
100A-301 |PISTON BUSH 1
100A-302 |GAS SEAL IKH-98*107. 5%7. 3 1
100A-303  |STEP SEAL SPNS-98 2
100A-304 |0-RING 1BG-135 2
100A-400 |BACK HEAD ASSEMBLY
100A-401  |BACK HEAD 1
100A-402  |0-RING 1BG-135 1
100A-403 |GAS CHARGING VALVE G 1/2" 1
100A-404 |0-RING 1BP-18 1
100A-405 |GAS CHARGING VALVE GOVER M10*1. 0 1
100A-406  |0-RING 1BP-12 1
100A-500 [FRONT HEAD ASSEMBLY
100A-501 |FRONT HEAD 1
100A-502  |THRUST BUSH $ 100* ¢ 121. 5*117 1
100A-503 |CHISEL BUSH ¢ 100%* ¢ 143*150 1
100A-504 |SILENCED CHISEL BUSH $ 100* ¢ 143*110 1
100A-505 |CHISEL PIN 60%32*232 2
100A-506  |BUSHING PIN ® 17. 5%165 1
100A-507  |CHISEL ¢$ 100*1000 2
100A-508 |RUBBER PLUG $ 17.5%20. 5 2
100A-509 |CHISEL BUSH PIN b 26%147 2
100A-510  |RUBBER PLUG $ 26%20. 5 2
100A-511 |LOCKING PIN d 17. 5*%165 1
100A-513 |GREASE NIPPLE G 1/4" 1




100A-515 |PLUG M12 1
100A-518 |SNAP_RING d 26 2
100A-519 |0-RING 1BP-16 1
100A-520 |0-RING 1BP-16 1
100A-600 [ACCUMULATOR ASSEMBLY

100A-601  |ACCUMULATOR BOTTOM 1
100A-602  |ACCUMULATOR COVER 1
100A-603  |DIAPHRAGM ¢ 150*40 1
100A-604 | INNER VALVE ASSEMBLY 1
100A-605 |GAS CHARGING ADJUSTER M12%*1. 25 1
100A-606  |0-RING 1BP-5 1
100A-607 |GAS CHARGING CAP M12*1. 25 1
100A-608 |0-RING 1BP-14 1
100A-609 |PLUG M10*1. 0 1
100A-610 |0-RING 1BP-12 1
100A-611 INNER SHEX. OCKET BOLT M14*40 12
100A-612 | INNER SHEX. OCKET BOLT M20*55 4
100A-613 |0-RING 1BP-95 1
100A-614 |WHITE RING 4BP-95 1
100A-700 [THROUGH BOLT ASSEMBLY

100A-701  |THROUGH BOLT RD39*3. 175*887 4
100A-702  |SCREW NUT RD39*3. 175%40 4
100A-703  |WASHER ® 55% ¢ 40*10 4
100A-704  |SCREW NUT RD39*3. 175%60 4




BLTB-125

70z

703

wp M

403

401

—
g

/
N o

505

. 520
T 518
o ;
518 13
5o

.—-—'—"'_'-._.-

513 !
_.-—"__5{'1




PARTS NO. PARTS NAME SPECIFICATION Q'TY
125-100  |CYLINDER ASSEMBLY
125-101 CYLINDER 1
125-102 P1STON 1
125-103 BUFFER RING HBY 125%140. 5%6 1
125-104  |U-PACKING IDI_125*%140*10 1
125-105 DUST SEAL DS| 125%138%7%9. 5 1
125-106  |PLUG M25%1. 5 3
125-107 _ |0-RING 1BP-22A 3
125-108 IN/OUT ADAPTER G1" 2
125-109 IN/OUT ADAPTER COVER G 1" 2
125-110 _ |0-RING 1BP-29 2
125111 EXHAUST VALVE G 1/2" 1
125-112  |0-RING 1BP-18 1
125-113 GUIDE PIN $ 12. 5*30 2
125-120  |WHITE PLUG T/P ¢ 15%p 11%14 1
125-122  |0-RING 1BP-11 1
125-124  |GREASE NIPPLE G 1/4" 1
125-150  [VALVE ADJUSTER ASSEMBLY
125-151 VALVE M16*1. 5%60 1
125-152  |VALVE NUT M16*1. 5%14 1
125-153 _ |0-RING 1BP-9 1
125-154  |WHITE RING T3P-9 1
125-200  |VALVE ASSEMBLY
125-201 VALVE COVER b 65%36 1
125-202 _ |VALVE b 10* 49 ¢ 46*134 1
125-203  |VALVE SLEEVE b 65%137 1
125-204  |0-RING 1BG-60 1
125-205 0-RING 1BG-45 1
125-300 |PISTON BUSH ASSEMBLY
125-301 PISTON BUSH 1
125-302 GAS SEAL IKH-123.5 1
125-303 STEP_SEAL SPNS-123. 5 2
125-304  |0-RING 1BG-150 2
125-400  |BACK HEAD ASSEMBLY
125-401 BACK HEAD 1
125-402 0-RING 1BG-150 1
125-403 GAS CHARGING VALVE G 1/2" 1
125-404  |0-RING 1BP-18 1
125-405 GAS CHARGING VALVE COVER M10*1. 0 1
125-406  |0-RING 1BP-12 1
125-500  |FRONT HEAD ASSEMBLY
125-501 FRONT HEAD 1
125-502 THRUST BUSH d 125% p 151*158 1
125-503 CHISEL BUSH d 125% ¢ 178%155 1
125-504  |SILENCED CHISEL BUSH b 125*% $ 178*115
125-505 CHISEL PIN 76*40%256 2
125-506  |BUSHING PIN b 20% ¢ 23%221 4
125-507  |CHISEL $ 125%1130 2
125-508 PU RING b 20%* ¢ 28%12 4




125-513 GREASE NIPPLE G 1/4" 1
125-515 PLUG R 3/8" 1
125-616  |BOLT ST42%*3. 0%16. 5 4
125-519  |0-RING 1BP-16 1
125-520 0-RING 1BP-16 1
125-700 |THROUGH BOLT ASSEMBLY

125-701 THROUGH BOLT RD42*4. 233*%916 4
125-702 SCREW NUT RD42%*4. 233*60 4
125-703  |WASHER d 65* ¢ 42*10 4




BLTB-125A

702

703

s M

5 403

4011

=402

506

50a

813

/

—
T "

13

T 9502

_
Py, 504
=

05—

o

/ ("R /




PARTS NO. PARTS NAME SPECIFICATION Q'TY
125A-100 CYL INDER ASSEMBLY
125A-101 CYL INDER 1
125A-102 PISTON 1
125A-103 BUFFER RING HBY 125%140. 5%6 1
125A-104 U-PACKING IDI _125%140*10 1
125A-105 DUST SEAL DS| 125%138*7%9.5 1
125A-106 PLUG M25%1. 5 3
125A-107 0-RING 1BP-22A 3
125A-108 IN/OUT ADAPTER G 1" 2
125A-109 IN/OUT ADAPTER COVER G1" 2
125A-110 0-RING 1BP-29 2
125A-111 EXHAUST VALVE G 1/2" 1
125A-112 0-RING 1BP-18 1
125A-113 GUIDE PIN ¢ 12. 5*30 2
125A-114 BOLT ST20%12 4
125A-120 WHITE PLUG T/P_ 9 15%p 11*14 1
125A-122 0-RING 1BP-11 1
125A-150 VALVE ADJUSTER ASSEMBLY
125A-151 VALVE M16*1. 5*60 1
125A-152 VALVE NUT M16*1. 5*14 1
125A-153 0-RING 1BP-9 1
125A-154 WHITE RING T3P-9 1
125A-200 VALVE ASSEMBLY
125A-201 VALVE COVER b 65*36 1
125A-202 VALVE b 10* 9 49 d 46*134 1
125A-203 VALVE SLEEVE b 65%137 1
125A-204 0-RING 1BG-60 1
125A-205 0-RING 1BG-45 1
125A-300 PI1STON BUSH ASSEMBLY
125A-301 PISTON BUSH 1
125A-302 GAS SEAL IKH-123.5 1
125A-303 STEP SEAL SPNS-123. 5 2
125A-304 0-RING 1BG-150 2
125A-400 BACK HEAD ASSEMBLY
125A-401 BACK HEAD 1
125A-402 0-RING 1BG-150 1
125A-403 GAS CHARGING VALVE G 1/2" 1
125A-404 0-RING 1BP-18 1
125A-405 GAS CHARGING VALVE COVER |M10*1.0 1
125A-406 0-RING 1BP-12 1
125A-500 FRONT HEAD ASSEMBLY
125A-501 FRONT HEAD 1
125A-502 THRUST BUSH d 125% ¢ 151*158 1
125A-503 CHISEL BUSH b 125% ¢ 178%155 1
125A-504 SILENCED CHISEL BUSH b 125% ¢ 178*%115 1
125A-505 CHISEL PIN 76*%40%256 2
125A-506 BUSHING PIN d 20% ¢ 23*%221 4
125A-507 CHISEL $ 125%1100 2
125A-508 PU RING b 20% ¢ 28%12 4




125A-513 GREASE NIPPLE G 1/4" 1
125A-515 PLUG R 3/8" 1
125A-516 BOLT ST42%*3. 0%16. 5 4
125A-519 0-RING 1BP-16 1
125A-520 0-RING 1BP-16 1
125A-600 ACCUMULATOR ASSEMBLY

125A-601 ACCUMULATOR BOTTOM 1
125A-602 ACCUMULATOR COVER 1
125A-603 D1 APHRAGM ¢ 150%*40 1
125A-604 INNER VALVE ASSEMBLY 1
125A-605 GAS CHARGING ADJUSTER M12*1. 25 1
125A-606 0-RING 1BP-5 1
125A-607 GAS CHARGING CAP M12*1. 25 1
125A-608 0-RING 1BP-14 1
125A-609 PLUG M10*1.0 1
125A-610 0-RING 1BP-12 1
125A-611 INNER SHEX. OCKET BOLT M14*1. 5*40 12
125A-612 INNER SHEX. OCKET BOLT M20*55 4
125A-613 0-RING 1BP-95 1
125A-614 WHITE RING 4BP-95 1
125A-700 THROUGH BOLT ASSEMBLY

125A-701 THROUGH BOLT RD42%*4. 233*%916 4
125A-702 SCREW NUT RD42%*4. 233*60 4
125A-703 WASHER b 65* ¢ 42*10 4




BLTB-135G

e

~
Dl

502

o — | —

s
s ]




PARTS NO. PARTS NAME SPECIFICATION Q'TY
135G-100 |CYL INDER ASSEMBLY
135G-101 CYLINDER 1
135G-102  [PISTON 1
135G-103  [BUFFER RING HBY 140%155. 5%5. 8 1
135G-104  [U-PACKING IUIS 140%155%9 1
135G-105  [DUST SEAL LBl 140%155%6*8. 9 1
135G-106 _ |PLUG G 1/4"L20 3
135G-107  [0-RING 1BP-11 3
135G-108 [BOLT ST20%12 8
135G-109  |BOLT ST24*10 4
135G-113 [GUIDE PIN ® 12. 5*30 2
135G-120 [WHITE PLUG T/P ¢ 35% ¢ 29%13 1
135G-121  [WHITE UNION T/B ¢ 35% ¢ 29%26 2
135G-122 [0-RING 1BP—29 3
1356G-150 |VALVE ADJUSTER ASSEMBLY
135G-151  [VALVE M22*1. 5*80 1
135G-152  [VALVE NUT M22*1. 5%18 1
135G-153  [0-RING 1BP-14 1
135G-154 [WHITE RING T3P-14 1
135G-160 |VALVE ADJUSTER ASSEMBLY
135G-161 [ADJUSTER VALVE M22%*1. 5*%65 1
135G-162  [ADJUSTER NUT M22*1. 5*%18 1
135G-163  [0-RING 1BP-12 1
135G-164 [WHITE RING T3P-12 1
1356G-200 |VALVE ASSEMBLY
135G-201 _ [VALVE COVER  65%50 1
135G-202  [VALVE ¢ 64* ¢ 50. 7* ¢ 50%150 1
135G-203  [VALVE SLEEVE o 64*111 1
135G-204 [WHITE RING T3G-60 1
135G-205 [0-RING 1BG-60 1
135G-206 _ [VALVE BOTTOM 222%230*103 1
135G-207  [PLUG R 1/4" 1
135G-208 |PLUG G1" 1
135G-209  [0-RING 1BP—29 1
135G-210 [WHITE RING 4BG—-45 1
135G-211  [0-RING 1BG—45 2
135G-212  [0-RING 1BG-40 2
135G-213  [0-RING 1BG-30 2
135G-214 [INNER SHEX. OCKET BOLT M24*2. 0*55 2
135G-215 INNER SHEX. OCKET BOLT M20*55 8
135G—-300 |PISTON BUSH ASSEMBLY
135G-301 PISTON BUSH 1
135G-302  |GAS SEAL IKH 135%148%9.8 1
135G-303  [STEP SEAL SPNS-135 2
135G-304 [0-RING 1BG-165 2
135G-305 [WHITE RING T3G-165 3
135G—400 |BACK HEAD ASSEMBLY
135G-401 BACK HEAD 1
135G-402 [0-RING 1BG-200 1




135G-403  [GAS CHARGING VALVE G 1/2" 1
135G-404  [0-RING 1BP-18 1
135G-405 [GAS CHARGING VALVE COVER [M10*1.0 1
135G-406 [0-RING 1BP-12 1
135G-407 IN/OUT FLANGE 78%78%92 2
135G-408 [0-RING 1BP-39 2
135G-409  [0-RING 1BG-55 2
135G-410 IN/OUT ADAPTER G1" 2
135G-411 IN/OUT ADAPTER COVER G1" 2
135G-412 _ [0-RING 1BP-29 2
135G-413 INNER SHEX. OCKET BOLT M14*35 8
135G—500 |FRONT HEAD ASSEMBLY

135G-501 FRONT HEAD 1
135G-502  [THRUST BUSH b 135% d 162*132 1
135G-503 |CHISEL BUSH d 135% ¢ 193*185 1
135G-504  [SILENCED CHISEL BUSH d 135% d 193*%125 1
135G-505 [CHISEL PIN 80*40%260 2
135G-506  [BUSHING PIN b 20*215 2
135G-507  [CHISEL ¢ 135%1200 2
135G-508  [RUBBER PLUG O 20%21 2
135G-509  [CHISEL BUSH PIN ¢ 30*150 2
135G-510  [RUBBER PLUG o 30%24 2
135G-513  [GREASE NIPPLE G 1/4" 2
135G-518 [SNAP_RING $32. 1 2
135G-600 |ACCUMULATOR ASSEMBLY

135G-601 ACCUMULATOR BOTTOM 1
135G-602  |ACCUMULATOR COVER 1
135G-603  [DIAPHRAGM b 190%40 1
135G-604 [INNER VALVE ASSEMBLY 1
135G-605 [GAS CHARGING ADJUSTER M12%*1. 25 1
135G-606  [0-RING 1BP-5 1
135G-607 |GAS CHARGING CAP M12%1. 25 1
135G-608 [0-RING 1BP-14 1
135G-609  [PLUG M10*1.0 1
135G-610 _ [0-RING 1BP-12 1
135G-611 INNER SHEX. OCKET BOLT M20*1. 5*50 12
135G-612 INNER SHEX. OCKET BOLT M24*60 4
135G-613 [0-RING 1BP-95 1
135G-614 [WHITE RING 4BP-95 1
1356G-700 |THROUGH BOLT ASSEMBLY

135G-701 THROUGH BOLT RD42*4. 233*980 4
135G-702  [SCREW NUT RD42*4. 233*60 4
135G-703 _ [WASHER b 65*  43*%15 4
135G-704  [SCREW NUT RD42*4. 233*56 8




BLTB-135

+—507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
135-100 CYL INDER ASSEMBLY
135-101 CYLINDER 1
135-102 P1STON 1
135-103 BUFFER RING HBY 140%155. 5%5. 8 1
135-104 U-PACKING IUIS 140%155%9 1
135-105 DUST SEAL LBl 140%155%6*8. 9 1
135-106 PLUG M25%1.5 3
135-107 0-RING 1BP-22A 3
135-108 IN/OUT ADAPTER G 1" 2
135-109 IN/OUT ADAPTER COVER G1" 2
135-110 0-RING 1BP-29 2
135111 EXHAUST VALVE G 1/2" 1
135-112 0-RING 1BP-18 1
135-113 GUIDE PIN d 12. 5*30 2
135-115 PLUG G 1/4" 7
135-116 0-RING 1BP-11 7
135-120 WHITE PLUG T/P_15%p 11*14 1
135-122 0-RING 1BP-11 1
135-124 GREASE NIPPLE G 1/4" 1
135-150 VALVE ADJUSTER ASSEMBLY
135-151 VALVE M18*1. 5*90 1
135-152 VALVE NUT M18*1. 5*32 1
135-153 0-RING 1BP-15 1
135-154 0-RING 1BP—22 1
135-200 VALVE ASSEMBLY
135-201 VALVE COVER d 70*36 1
135-202 VALVE b 54*%142 1
135-203 VALVE SLEEVE b 70*145 1
135-204 0-RING 1BG-65 1
135-205 0-RING 1BG-50 1
135-300 PISTON BUSH ASSEMBLY
135-301 PI1STON BUSH 1
135-302 GAS SEAL IKH-138*150. 6*10 1
135-303 STEP_SEAL SPNS-138 2
135-304 0-RING 1BG-180 2
135-400 BACK HEAD ASSEMBLY
135-401 BACK HEAD 1
135-402 0-RING 1BG-180 1
135-403 GAS CHARGING VALVE G 1/2" 1
135-404 0-RING 1BP-18 1
135-405 GAS CHARGING VALVE COVER [M10*1.0 1
135-406 0-RING 1BP-12 1
135-500 FRONT HEAD ASSEMBLY
135-501 FRONT HEAD 1
135-502 THRUST BUSH d 135% b 162*131 1
135-503 CHISEL BUSH S 135% ¢ 189*165 1
135-504 SILENCED CHISEL BUSH d 135% ¢ 189*120 1
135-505 CHISEL PIN 81*40%290 2
135-506 BUSHING PIN b 20*215 1




135-507 CHISEL ¢ 135%1200 2
135-508 RUBBER PLUG b 20%*21 2
135-509 CHISEL BUSH PIN o 30%204 2
135-510 RUBBER PLUG ¢ 30*24 2
135-513 GREASE NIPPLE G 1/4" 1
135-515 PLUG M12 1
135-518 SNAP_RING ¢ 30 2
135-519 0-RING 1BP-12 1
135-700 THROUGH BOLT ASSEMBLY

135-701 THROUGH BOLT RD44*4. 233*%990 4
135-702 SCREW NUT RD44*4. 233*60 4
135-703 WASHER b 45*% ¢ 70%15 4
135-704 SCREW NUT RD44*4. 233*56 4




BLTB-135A

702
702

?mAU




PARTS NO. PARTS NAME SPECIFICATION| Q'TY
135A-100 CYL INDER ASSEMBLY
135A-101 CYL INDER 1
135A-102 PISTON 1
135A-103 BUFFER RING HBY 140%155. 5%5. 8 1
135A-104 U-PACKING IUIS 140%155%9 1
135A-105 DUST SEAL LBl 140%155%6*8. 9 1
135A-106 PLUG M25%1.5 3
135A-107 0-RING 1BP-22A 3
135A-108 IN/OUT ADAPTER G 1" 2
135A-109 IN/OUT ADAPTER COVER G1" 2
135A-110 0-RING 1BP-29 2
135A-111 EXHAUST VALVE G 1/2" 1
135A-112 0-RING 1BP-18 1
135A-113 GUIDE PIN d 12. 5*30 2
135A-114 BOLT ST24*10 4
135A-115 PLUG G 1/4" 7
135A-116 0-RING 1BP-11 7
135A-120 WHITE PLUG T/P_ o 15%p 11*14 1
135A-122 0-RING 1BP-11 1
135A-124 GREASE NIPPLE G 1/4" 1
135A-150 VALVE ADJUSTER ASSEMBLY
135A-151 VALVE M18*1. 5*90 1
135A-152 VALVE NUT M18%1. 5*32 1
135A-153 0-RING 1BP-15 1
135A-154 0-RING 1BP—22 1
135A-200 VALVE ASSEMBLY
135A-201 VALVE COVER ¢ 70*36 1
135A-202 VALVE O 54*142 1
135A-203 VALVE SLEEVE b 70*145 1
135A-204 0-RING 1BG-65 1
135A-205 0-RING 1BG-50 1
135A-300 PISTON BUSH ASSEMBLY
135A-301 PISTON BUSH 1
135A-302 GAS SEAL IKH-138*150. 6*10 1
135A-303 STEP SEAL SPNS—-138 2
135A-304 0-RING 1BG-180 2
135A—400 BACK HEAD ASSEMBLY
135A-401 BACK HEAD 1
135A-402 0-RING 1BG-180 1
135A-403 GAS CHARGING VALVE G 1/2" 1
135A-404 0-RING 1BP-18 1
135A-405 GAS CHARGING VALVE COVER M10*1.0 1
135A-406 0-RING 1BP-12 1
135A-500 FRONT HEAD ASSEMBLY
135A-501 FRONT HEAD 1
135A-502 THRUST BUSH d 135% b 162%131 1
135A-503 CHISEL BUSH d 135*  189*165 1
135A-504 SILENCED CHISEL BUSH ® 135% ¢ 189%120 1
2

135A-505

CHISEL PIN

81%40%*290




135A-506 BUSHING PIN b 20*215 2
135A-507 CHISEL ® 135%1200 2
135A-508 RUBBER PLUG b 20%*21 2
135A-509 CHISEL BUSH PIN o 30*%204 2
135A-510 RUBBER PLUG o 30%24 2
135A-513 GREASE NIPPLE G 1/4" 1
135A-515 PLUG M12 1
135A-518 SNAP RING ¢ 30 2
135A-519 0-RING 1BP-12 1
135A-600 ACCUMULATOR ASSEMBLY

135A-601 ACCUMULATOR BOTTOM 1
135A-602 ACCUMULATOR COVER 1
135A-603 D1 APHRAGM d 170%35 1
135A-604 INNER VALVE ASSEMBLY 1
135A-605 GAS CHARGING ADJUSTER M12*1. 25 1
135A-606 0-RING 1BP-5 1
135A-607 GAS CHARGING CAP M12%*1. 25 1
135A-608 0-RING 1BP-14 1
135A-609 PLUG M10*1.0 1
135A-610 0-RING 1BP-12 1
135A-611 INNER SHEX. OCKET BOLT M18*1. 5*45 12
135A-612 INNER SHEX. OCKET BOLT M24*60 4
135A-613 0-RING 1BP-95 1
135A-614 WHITE RING 4BP-95 1
135A-700 THROUGH BOLT ASSEMBLY

135A-701 THROUGH BOLT RD44*4. 233*%990 4
135A-702 SCREW NUT RD44*4. 233*60 4
135A-703 WASHER b 45% ¢ 70*15 4
135A-704 SCREW NUT RD44*4. 233*56 4




BLTB-140




PARTS NO. PARTS NAME SPECIFICATION Q'TY
140-100 CYL INDER ASSEMBLY
140-101 CYL INDER 1
140-102 PISTON 1
140-103 BUFFER RING HBY 140%*155.5%5. 8 1
140-104 U-PACK NG [UIS 140%155%9 2
140-105 DUST SEAL LBl 140%155%6*8. 9 1
140-106 PLUG M27%2 3
140-107 0-RING 1BP-24 3
140-108 IN/OUT ADAPTER G 1" 2
140-109 IN/OUT ADAPTER COVER G1" 2
140-110 0-RING 1BP-29 2
140-111 EXHAUST VALVE G 1/2" 1
140-112 0-RING 1BP-18 1
140-113 GUIDE PIN $ 12. 5*%30 2
140-115 PLUG G 1/4" 7
140-116 0-RING 1BP-11 7
140-120 WHITE PLUG T/P_ o 15%p 11*14 1
140-122 0-RING 1BP-11 1
140-124 GREASE NIPPLE G 1/4" 1
140-150 VALVE ADJUSTER ASSEMBLY
140-151 VALVE M18*1. 5*90 1
140-152 VALVE NUT M18*1. 5*32 1
140-153 0-RING 1BP-15 1
140-154 0-RING 1BP—22 1
140-200 VALVE ASSEMBLY
140-201 VALVE COVER ¢ 75%34 1
140-202 VALVE $11. 5% 59. 5% p 57*%144 1
140-203 VALVE SLEEVE b 75%149 1
140-204 0-RING 1BG=70 1
140-205 0-RING 1BG-55 1
140-300 PI1STON BUSH ASSEMBLY
140-301 PISTON BUSH 1
140-302 GAS SEAL IKH-138*150. 6*10 1
140-303 STEP SEAL SPNS-138 2
140-304 0-RING 1BG-180 2
140-400 BACK HEAD ASSEMBLY
140-401 BACK HEAD 1
140-402 0-RING 1BG-180 1
140-403 GAS CHARGING VALVE G 1/2" 1
140-404 0-RING 1BP-18 1
140-405 GAS CHARGING VALVE COVER [M10*1.0 1
140-406 0-RING 1BP-12 1
140-500 FRONT HEAD ASSEMBLY
140-501 FRONT HEAD 1
140-502 THRUST BUSH d 140* ¢ 170*183 1
140-503 CHISEL BUSH ¢ 140%* ¢ 200*150 1
140-504 SILENCED CHISEL BUSH ¢ 140%* ¢ 200*110 1
140-505 CHISEL PIN 89*45*306 2
140-506 BUSHING PIN b 20%217 2




140-507 CHISEL d 140%*1248 2
140-508 RUBBER PLUG d 20%*21 2
140-509 CHISEL BUSH PIN ¢ 30*%205 2
140-510 RUBBER PLUG b 30%24 2
140-513 GREASE NIPPLE G 1/4" 1
140-515 PLUG M12 1
140-518 SNAP RING $ 32. 1 2
140-519 0-RING 1BP-16 1
140-520 0-RING 1BP-18 1
140-700 THROUGH BOLT ASSEMBLY

140-701 THROUGH BOLT RD52%*4. 233*1055 4
140-702 SCREW NUT RD52%*4. 233*70 4
140-703 WASHER ¢ 70* ¢ 53*15 4
140-704 SCREW NUT RD52%*4. 233*60 4




BLTB-140A




PARTS NO. PARTS NAME SPECIFICATION Q'TY
140A-100 CYL INDER ASSEMBLY
140A-101 CYL INDER 1
140A-102 PISTON 1
140A-103 BUFFER RING HBY 140%*155. 5%5. 8 1
140A-104 U-PACKING [UIS 140%155%9 2
140A-105 DUST SEAL LBl 140%155%6*8. 9 1
140A-106 PLUG M27%2 3
140A-107 0-RING 1BP-24 3
140A-108 IN/OUT ADAPTER G1" 2
140A-109 IN/OUT ADAPTER COVER G 1" 2
140A-110 0-RING 1BP-29 2
140A-111 EXHAUST VALVE G 1/2" 1
140A-112 0-RING 1BP-18 1
140A-113 GUIDE PIN $ 12. 5*30 2
140A-114 BOLT ST24*10 4
140A-115 PLUG G 1/4" 7
140A-116 0-RING 1BP-11 7
140A-120 WHITE PLUG T/P_ o 15% ¢ 11*14 1
140A-122 0-RING 1BP-11 1
140A-124 GREASE NIPPLE G 1/4" 1
140A-150 VALVE ADJUSTER ASSEMBLY
140A-151 VALVE M18*1. 5*90 1
140A-152 VALVE NUT M18%1. 5%32 1
140A-153 0-RING 1BP-15 1
140A-154 0-RING 1BP-22 1
140A-200 VALVE ASSEMBLY
140A-201 VALVE COVER ¢ 75%34 1
140A-202 VALVE d11. 5% 59. 5% ¢ 57%144 1
140A-203 VALVE SLEEVE b 75%149 1
140A-204 0-RING 1BG=70 1
140A-205 0-RING 1BG-55 1
140A-300 PISTON BUSH ASSEMBLY
140A-301 PISTON BUSH 1
140A-302 GAS SEAL IKH-138*150. 6*10 1
140A-303 STEP SEAL SPNS—138 2
140A-304 0-RING 1BG-180 2
140A—400 BACK HEAD ASSEMBLY
140A-401 BACK HEAD 1
140A-402 0-RING 1BG-180 1
140A-403 GAS CHARGING VALVE G 1/2" 1
140A-404 0-RING 1BP-18 1
140A-405 GAS CHARGING VALVE COVER |M10%*1.0 1
140A-406 0-RING 1BP-12 1
140A-500 FRONT HEAD ASSEMBLY
140A-501 FRONT HEAD 1
140A-502 THRUST BUSH d 140* ¢ 170*183 1
140A-503 CHISEL BUSH ¢ 140% ¢ 200*150 1
140A-504 SILENCED CHISEL BUSH ® 140* ¢ 200%110 1
2

140A-505

CHISEL PIN

89*45%306




140A-506 BUSHING PIN b 20%217 2
140A-507 CHISEL ¢ 140%1248 2
140A-508 RUBBER PLUG b 20%*21 2
140A-509 CHISEL BUSH PIN ¢ 30%205 2
140A-510 RUBBER PLUG ¢ 30%24 2
140A-513 GREASE NIPPLE G 1/4" 1
140A-515 PLUG M12 1
140A-518 SNAP_RING $32.1 2
140A-519 0-RING 1BP-16 1
140A-520 0-RING 1BP-18 1
140A-600 ACCUMULATOR ASSEMBLY

140A-601 ACCUMULATOR BOTTOM 1
140A-602 ACCUMULATOR COVER 1
140A-603 D 1APHRAGM d 170%*35 1
140A-604 INNER VALVE ASSEMBLY 1
140A-605 GAS CHARGING ADJUSTER M12*1. 25 1
140A-606 0-RING 1BP-5 1
140A-607 GAS CHARGING CAP M12*1. 25 1
140A-608 0-RING 1BP-14 1
140A-609 PLUG M10*1. 0 1
140A-610 0-RING 1BP-12 1
140A-611 INNER SHEX. OCKET BOLT M18%1. 5%45 12
140A-612 INNER SHEX. OCKET BOLT M24*60 4
140A-613 0-RING 1BP—95 1
140A-614 WHITE RING 4BP-95 1
140A-700 THROUGH BOLT ASSEMBLY

140A-701 THROUGH BOLT RD52*4. 233*%1055 4
140A-702 SCREW NUT RD52%*4. 233*70 4
140A-703 WASHER ¢ 70* ¢ 53*15 4
140A-704 SCREW NUT RD52%4. 233*60 4




BLTB-150

=
702
I
703 .
|
s |
om— !
|
=
|
=

L]
—
Fem

ot

=

=
W

108 124 | @
] ....-
114 122

12

B 112:

104
1050

",

401

H18
18

1

\

—a07




PARTS NO. PARTS NAME SPECIFICATION Q'TY
150-100 CYL INDER ASSEMBLY
150-101 CYLINDER 1
150-102 P1STON 1
150-103 BUFFER RING HBY 150%165. 5%6 1
150-104 U-PACKING IUIS 150%165*9 1
150-105 DUST SEAL LBl 150%163*7%9. 5 1
150-106 PLUG M27%2 3
150-107 0-RING 1BP-24 3
150-108 IN/OUT ADAPTER G 1" 2
150-109 IN/OUT ADAPTER COVER G 1" 2
150-110 0-RING 1BP-29 2
150-111 EXHAUST VALVE G 1/2' 1
150-112 0-RING 1BP-18 1
150-113 GUIDE PIN d 12. 5%30 2
150-114 BOLT ST24*10 4
150-115 PLUG G 1/4" 7
150-116 0-RING 1BP-11 7
150-120 WHITE PLUG T/P_ o 15*%p 11*14 1
150-122 0-RING 1BP-11 1
150-124 GREASE NIPPLE G 1/4" 1
150-150 VALVE ADJUSTER ASSEMBLY
150-151 VALVE M18*1. 5*90 1
150-152 VALVE NUT M18%1. 5%32 1
150-153 0-RING 1BP-15 1
150-154 0-RING 1BP-22 1
150-200 VALVE ASSEMBLY
150-201 VALVE COVER o 75*40 1
150-202 VALVE o 15% ¢ 61* ¢ 58%130 1
150-203 VALVE SLEEVE b 75%174 1
150-204 0-RING 1BG-70 1
150-205 0-RING 1BG-55 1
150-300 PISTON BUSH ASSEMBLY
150-301 PISTON BUSH 1
150-302 GAS SEAL IKH-147*%159. 5%10 1
150-303 STEP_SEAL SPNS-147 3
150-304 0—RING 1BG-190 2
150-400 BACK HEAD ASSEMBLY
150-401 BACK HEAD 1
150-402 0-RING 1BG-190 1
150-403 GAS CHARGING VALVE G 1/2' 1
150-404 0-RING 1BP-18 1
150-405 GAS CHARGING VALVE COVER M10*1.0 1
150-406 0-RING 1BP-12 1
150-500 FRONT HEAD ASSEMBLY
150-501 FRONT HEAD 1
150-502 THRUST BUSH b 150* ¢ 185%172 1
150-503 CHISEL BUSH d 150* ¢ 215%150 1
150-504 SILENCED CHISEL BUSH o 150* ¢ 215*110 1
2

150-505

CHISEL PIN

94*50%*316




150-506 BUSHING PIN b 20%225 2
150-507 CHISEL ® 150%1400 2
150-508 RUBBER PLUG b 20*21 2
150-509 CHISEL BUSH PIN b 26*232 2
150-510 RUBBER PLUG b 26%20. 5 2
150-513 GREASE NIPPLE G 1/4' 1
150-515 PLUG M12 1
150-518 SNAP_RING b 26 2
150-519 0-RING 1BP-18 1
150-520 0-RING 1BP-18 1
150-600 ACCUMULATOR ASSEMBLY

150-601 ACCUMULATOR BOTTOM 1
150-602 ACCUMULATOR COVER 1
150-603 DI APHRAGM b 192*40 1
150-604 INNER VALVE ASSEMBLY 1
150-605 GAS CHARGING ADJUSTER M12*1. 25 1
150-606 0-RING 1BP-5 1
150-607 GAS CHARGING CAP M12*1. 25 1
150-608 0—RING 1BP-14 1
150-609 PLUG M10*1.0 1
150-610 0-RING 1BP-12 1
150-611 INNER SHEX. OCKET BOLT M16*40 14
150-612 INNER SHEX. OCKET BOLT M24*60 4
150-613 0-RING 1BP-95 1
150-614 WHITE RING 4BP-95 1
150-700 THROUGH BOLT ASSEMBLY

150-701 THROUGH BOLT RD56*4. 233*1120 4
150-702 SCREW NUT RD56*4. 233*60 4
150-703 WASHER d 84* ¢ 56*15 4
150-704 SCREW NUT RD56*4. 233*60 4




BLTB-150G

152 451 154182




PARTS NO. PARTS NAME SPECIFICATION Q'TY
150G-100 [CYL INDER ASSEMBLY
150G-101 CYL INDER 1
150G-102  |PISTON 1
150G-103  |BUFFER RING HBY 155%170. 5%5. 8 1
150G-104  |U-PACKING IUIS 155%170%9 1
150G-105  [DUST SEAL LBl 155%170%6*8. 9 1
150G-106 _ |PLUG G 1/4"-L20 3
150G-107  |0-RING 1BP-11 3
150G-111 EXHAUST VALVE G 1/2" 1
150G-112  |0-RING 1BP-18 1
150G-113 _ |GUIDE PIN $ 12. 5%30 2
150G-114  |BOLT ST30%2*16 4
150G-119  |BOLT ST20%12 8
150G-120 |WHITE PLUG T/P_¢ 38* ¢ 32%14 1
150G-121 WHITE UNION T/B_¢ 38* ¢ 32*28 2
150G-122  |0-RING 1BP-32 1
150G-123  |0-RING 1BP-32 4
150G-124  [GREASE NIPPLE G 1/4" 1
150G-125 |PLUG G 1/4" 2
150G-126  |0-RING 1BP-11 2
150G-150  |VALVE ADJUSTER ASSEMBLY
150G-151 VALVE M22*1. 5%90 1
150G-152  |FVALVE NUT M22*1. 5%18 1
150G-153 _ [0-RING 1BP-14 1
150G-154 |WHITE RING T3P-14 1
150G-160 |VALVE ADJUSTER ASSEMBLY
150G-161 ADJUSTER VALVE M22*1. 5%65 1
150G-162  [ADJUSTER NUT M22%*1. 5%18 1
150G-163  |0-RING 1BP-12 1
150G-164 |WHITE RING T3P-12 1
150G-200 [VALVE ASSEMBLY
150G-201 VALVE COVER ¢ 70*88 1
150G-202 _ [VALVE ¢ 68*% ¢ 55. 7* ¢ 50*%150 1
150G-203 _ [VALVE ¢ 68*%110 1
150G-204 [WHITE RING T3G-65 1
150G-205  [0-RING 1BG-65 1
1506206 _ [VALVE BOTTOM 231%242%125 1
150G-207 _ |PLUG G 3/8" 1
150G-208  |0-RING 1BP14 1
150G-209  |PLUG G11/4" 1
150G-210 _ |0-RING 1BP-38 1
150G-214 INNER SHEX. OCKET BOLT M20*50 4
150G-215 INNER SHEX. OCKET BOLT M20*60 8
150G-216  |WHITE RING 4BG-55 1
150G-217 _ |0-RING 1BG=55 1
150G-218  |0-RING 1BG—45 3
150G-219  |0-RING 1BG-30 3
150G-300 [PISTON BUSH ASSEMBLY
150G-301 PISTON BUSH 1




150G-302  |GAS SEAL IKH-150*162. 6*10 1
1506G-303  [STEP_SEAL SPNS-150 2
1506G-304  [0-RING 1BG-180 2
150G-305 |WHITE RING T3G-180 3
150G—400 |BACK HEAD ASSEMBLY

150G-401 BACK HEAD 1
150G-402  [0-RING 1BG-215 1
150G-403  |GAS CHARGING VALVE G 1/2" 1
150G-404  [0-RING 1BP-18 1
150G-405 |GAS CHARGING VALVE COVER _[M10*1.0 1
150G-406  |0-RING 1BP-12 1
150G-407 IN/OUT FLANGE 100*100*102 2
150G-408 [0-RING 1BG-65 2
150G-409  |0-RING 1BP-44 2
150G—-411 IN/OUT ADAPTER G11/4" 2
150G-412 IN/OUT ADAPTER COVER G11/4" 2
150G-413  |0-RING 1BP-38 2
150G-414 INNER SHEX. OCKET BOLT M16*35 8
150G—500 |FRONT HEAD ASSEMBLY

150G-501 FRONT HEAD 1
150G-502  |THRUST BUSH d 150* ¢ 180*155 1
150G-503  [CHISEL BUSH d 150% ¢ 210%*205 1
150G-504  |SILENGED CHISEL BUSH d 150% ¢ 210%*150 1
150G-505 |CHISEL PIN 90*45*280 2
150G-506  |[BUSHING PIN $ 20%235 2
1506507  [CHISEL ¢$ 150*1300 2
150G-508  |RUBBER PLUG b 20%21 2
150G-509  |CHISEL BUSH PIN ¢ 30%143 2
150G-510  |RUBBER PLUG ¢ 30%24 2
150G-513  |GREASE NIPPLE G 1/4" 2
150G-515  |PLUG G 3/8" 1
150G-517  |0-RING 1BP-14 1
150G-518  |SNAP RING $32.1 2
150G-519  |0-RING 1BP-11 1
1506520  [0-RING 1BP-18 1
1506600  |ACCUMULATOR ASSEMBLY

150G-601 ACCUMULATOR BOTTOM 1
150G-602  |AGCUMULATOR COVER 1
150G-603  |DIAPHRAGM $ 210*50 1
150G-604 INNER VALVE ASSEMBLY 1
150G-605  |GAS CHARGING ADJUSTER M12*1. 25 1
150G-606  [0-RING 1BP-5 1
150G-607  [GAS CHARGING CAP M12*1. 25 1
150G-608  |0-RING 1BP-14 1
150G-609  |PLUG M10*1. 0 1
150G-610  [0-RING 1BP-12 1
150G-611 INNER SHEX. OCKET BOLT M20%*1. 5*55 12
150G-612 INNER SHEX. OCKET BOLT M30*2. 0*60 4
150G-613 _ [0-RING 1BP-115 1
150G-614 |WHITE RING 4BP-115 1

150G-700

THROUGH BOLT ASSEMBLY




150G-701

THROUGH BOLT

RD48*4. 233*1060

4
150G—702 SCREW NUT RD48*4. 233*70 4
150G-703 WASHER ¢ 70% p 49*%15 4
150G-704 SCREW NUT RD48*4. 233*66 4




BLTB-155

702 401

703

701

3
= @B
g8 B8
L @

! 201 [l
|
202
”
b= o3
113

18 o
115

T

[ a7




PARTS NO. PARTS NAME SPECIFICATION Q'TY
155-100 CYL INDER ASSEMBLY
155-101 CYL INDER 1
155-102 PISTON 1
155-103 BUFFER RING HBY 160%175.5%6 1
155-104 U-PACKING [UIS 160%175%9 1
155-105 DUST SEAL LBl 160%173%7%9.5 1
1565-106 PLUG M36%*3. 0 3
1565-107 0-RING 1BP-32 3
155-108 IN/OUT ADAPTER G11/4" 2
155-109 IN/OUT ADAPTER COVER G11/4" 2
155-110 0-RING 1BP-38 2
155-111 EXHAUST VALVE G 1/2" 1
155-112 0-RING 1BP-18 1
155-113 GUIDE PIN $ 12. 5*30 2
1565-114 BOLT ST24*10 4
155-115 PLUG G 1/4" 6
155-116 0-RING 1BP-11 6
165-117 PLUG G 3/8" 1
155-118 0-RING 1BP-14 1
155-120 WHITE PLUG T/P_¢15%¢d 11*14 1
155-122 0-RING 1BP-11 1
155-124 GREASE NIPPLE G 1/4" 1
155-150  |VALVE ADJUSTER ASSEMBLY
155-151 VALVE M22*1. 5*%96 1
155-152 VALVE NUT M22*1. 5*33 1
165-153 0-RING 1BP-18 1
155-154 0-RING 1BP-29 1
156-200  |VALVE ASSEMBLY
155-201 VALVE COVER b 90*31 1
155-202 VALVE b 16* ¢ 75%  71*%135 1
155-203 VALVE SLEEVE b 90*179 1
155-204 0-RING 1BG—85 1
155-205 0-RING 1BG-55 1
155-300 PISTON BUSH ASSEMBLY
155-301 PISTON BUSH 1
155-302 GAS SEAL IKH-157*169. 8%10 1
155-303 STEP_SEAL SPNS-157 2
155-304 0-RING 1BG-195 2
155-400 BACK HEAD ASSEMBLY
155-401 BACK HEAD 1
155-402 0-RING 1BG-195 1
155-403 GAS CHARGING VALVE G 1/2" 1
155-404 0-RING 1BP-18 1
1565-405 GAS CHARGING VALVE GCOVER M10*1. 0 1
155-406 0-RING 1BP-12 1
155-500 FRONT HEAD ASSEMBLY
155-501 FRONT HEAD 1
155-502 THRUST BUSH ® 155* ¢ 189*205 1
155-503 CHISEL BUSH b 155% ¢ 224*170 1




155-504

SILENCED CHISEL BUSH

155-505 CHISEL PIN 96%52*326 2
155-506 BUSHING PIN b 20%245 2
165-507 CHISEL ¢ 155*1300 2
155-508 RUBBER PLUG d 20*21 2
155-509 CHISEL BUSH PIN b 26%232 2
165-510 RUBBER PLUG d 26%20. 5 2
165-513 GREASE NIPPLE G 1/4" 1
1565-515 PLUG M12 1
155-518 SNAP RING b 26 2
155-519 0-RING 1BP-18 1
155-520 0-RING 1BP-18 1
155-600  |ACCUMULATOR ASSEMBLY

155-601 ACCUMULATOR BOTTOM 1
155-602 ACCUMULATOR COVER 1
155-603 D1APHRAGM ® 192*40 1
155-604 INNER VALVE ASSEMBLY 1
155-605 GAS CHARGING ADJUSTER M12*1. 25 1
155-606 0-RING 1BP-5 1
155-607 GAS CHARGING CAP M12%*1. 25 1
155-608 0-RING 1BP-14 1
155-609 PLUG M10*1. 0 1
155-610 0-RING 1BP-12 1
1565-611 INNER SHEX. OCKET BOLT M16*40 14
155-612 INNER SHEX. OCKET BOLT M24*60 4
1565-613 0-RING 1BP—95 1
155-614 WHITE RING 4BP-95 1
155-700 THROUGH BOLT ASSEMBLY

155-701 THROUGH BOLT RD56*4. 233%1148 4
155-702 SCREW NUT RD56*4. 233*65 4
155-703 WASHER d 75* ¢ 57*15 4
155-704 SCREW NUT RD56*4. 233*55 4




BLTB-165

e 5 -._._H‘H‘\" -
FFH T~ 4
|
| 5 403
[ Ads 404
|
702
402
™ : \:._.'J
301
|
= |
302
3 303
| 307
r’ |
208
204 0z
701— | 01 102 |
| | 5
¥ 02 S
! ; Y7 =
[
[

-1

507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
165-100 [CYLINDER ASSEMBLY
165-101 |CYLINDER 1
165-102 |PISTON 1
165-103 |BUFFER RING HBY 170%185. 5%6 1
165-104 |U-PACKING IUIS 170%185%9 1
165-105 |DUST SEAL LBl 170%183%7*9.5 1
165-106 |PLUG M36%*3. 0 3
165-107 |0-RING 1BP-32 3
165-108 | IN/OUT ADAPTER G11/4" 2
165-109 | IN/OUT ADAPTER COVER G11/4" 2
165-110 |0-RING 1BP-38 2
165-111 |EXHAUST VALVE G 1/2" 1
165-112  |0-RING 1BP-18 1
165-113 |GUIDE PIN $ 12. 5*30 2
165-114 |BOLT ST24*10 4
165-115 |PLUG G 1/4" 6
165-116 |0-RING 1BP-11 6
165-117 |PLUG G 3/8" 1
165-118 |0-RING 1BP-14 1
165-120 |WHITE PLUG T/P_¢15%¢d 11*14 1
165-122 |0-RING 1BP—-11 1
165-124 |GREASE NIPPLE G 1/4" 1
165-150 [VALVE ADJUSTER ASSEMBLY
165-151 |VALVE M22*1. 5*%96 1
165-152 |VALVE NUT M22*1. 5*33 1
165-153 |0-RING 1BP-18 1
165-154 |0-RING 1BP-29 1
165—-200 [VALVE ASSEMBLY
165-201 |VALVE COVER ¢ 85*38 1
165-202 |VALVE b 15% ¢ 71% ¢ 68%147 1
165-203 |VALVE SLEEVE ¢ 85%190 1
165-204 |0-RING 1BG-80 1
165-205 |0-RING 1BG-55 1
165-300 [PISTON BUSH ASSEMBLY
165-301 |PISTON BUSH 1
165-302 |GAS SEAL IKH-167%179. 1*10 1
165-303 |STEP SEAL SPNS-167 2
165-304 |0-RING 1BG-210 2
165-307 |BUFFER RING SRTN 167 1
165-400 [BACK HEAD ASSEMBLY
165-401 |BACK HEAD 1
165-402 |0-RING 1BG-210 1
165-403 |GAS CHARGING VALVE G 1/2" 1
165-404 |0-RING 1BP-18 1
165-405 |GAS CHARGING VALVE GOVER [M10*1.0 1
165-406 |0—RING 1BP-12 1
165-500 [FRONT HEAD ASSEMBLY
165-501 |FRONT HEAD 1
165-502 |THRUST BUSH b 165% ¢ 202*212 1




165-503 |CHISEL BUSH b 165* ¢ 238*200 1
165-504 |SILENCED CHISEL BUSH

165-505 |CHISEL PIN 96*52*326 2
165-506 |BUSHING PIN b 20%257 4
165-507 |CHISEL d 165*1600 2
165-508 |RUBBER PLUG d 20%21 4
165-513 |GREASE NIPPLE G 1/4" 1
165-515 |PLUG M12 1
165-519 |0-RING 1BP-14 1
165-520 |0-RING 1BP-18 1
165—-600 [ACCUMULATOR ASSEMBLY

165-601 |ACCUMULATOR BOTTOM 1
165-602 |ACCUMULATOR COVER 1
165-603 |DIAPHRAGM b 192*40 1
165-604 | INNER VALVE ASSEMBLY 1
165-605 |GAS CHARGING ADJUSTER M12*1. 25 1
165-606 |0-RING 1BP-5 1
165-607 |GAS CHARGING CAP M12*1. 25 1
165-608 |0—RING 1BP-14 1
165-609 |PLUG M10*1. 0 1
165-610 |0-RING 1BP-12 1
165-611 | INNER SHEX. OCKET BOLT M16*40 14
165-612 | INNER SHEX. OCKET BOLT M24*60 4
165-613 |0-RING 1BP—95 1
165-614 |WHITE RING 4BP-95 1
165—-700 [THROUGH BOLT ASSEMBLY

165-701 |THROUGH BOLT RD56*4. 233*%1211 4
165—702 |SCREW NUT RD56*4. 233*55 4
165-703 |WASHER d 75*% ¢ 58%*15 4
165—-704 |SCREW NUT RD56*4. 233*65 4




BLTB-175

702 et ~

703 |

506
508
| 502
5i3
™5
o
Tom]

1—=007




PARTS NO. PARTS NAME SPECIFICATION Q'TY
175L-100 |CYL INDER ASSEMBLY
175L-101 [CYLINDER 1
175L-102 [PISTON 1
175L-103 |[BUFFER RING HBY 185%200. 5%6 1
175L-104 |U-PACKING IUIS 185%205%12 2
175L-105 |DUST SEAL LBl 185%198%7%9.5 1
175L-106 |PLUG G11/4" 3
175L-107 [0-RING 1BP-38 3
175L—-108 [IN/OUT ADAPTER G11/4" 2
175L-109 [IN/OUT ADAPTER COVER G11/4" 2
175L-110 [0—RING 1BP-44 2
175L-111 |EXHAUST VALVE G 1/2" 1
175L-112  |0-RING 1BP-18 1
175L-113 |GUIDE PIN ¢ 18*30 2
175L-114 [BOLT ST30%2*16 4
175L-115 |PLUG G 1/2" 1
175L-116 |0-RING 1BP-18 2
175L-117 |PLUG G 1/4" 11
175L-118 [0—RING 1BP-11 11
175L-124 |GREASE NIPPLE G 1/4" 1
175L-125 [PLUG G 1/2" 1
175L-126 |ANTI-USELESS STRIKE VALVE d 16*31 1
175L—150 |[VALVE ADJUSTER ASSEMBLY
175L-151 [VALVE M27%2. 0%122 1
175L-152 |VALVE NUT M27%2. 0*46 1
175L-153 [0-RING 1BP-21 1
175L-154 |0-RING 1BP-40 1
175L-200 |[VALVE ASSEMBLY
175L-201 |VALVE COVER ¢ 101*130 1
175L-202 [VALVE ¢ 82* ¢ 85%148 1
175L-203 [VALVE SLEEVE $ 110%214 1
175L-204 [0-RING 1BP-100 1
175L-205 [0-RING 1BP-75 1
175L-206 |PROTECT RING 103*110%6. 6 1
175L—-300 |PISTON BUSH ASSEMBLY
175L-301 [PISTON BUSH 1
175L-302 |GAS SEAL IKH-177 1
175L-303 |[STEP SEAL SPNS-177 3
175L-304 [0—RING 1BG=220 3
175L-305 [WHITE RING T3G-220 1
175L-400 |BACK HEAD ASSEMBLY
175L-401 [BACK HEAD 1
175L-402 [0-RING 1BG-220 1
175L-403 |GAS CHARGING VALVE G 1/2" 1
175L-404 [0—RING 1BP-18 1
175L-405 [GAS CHARGING VALVE COVER M10*1. 0 1
175L-406 [0-RING 1BP-12 1
175L-500 |FRONT HEAD ASSEMBLY

175L-501

FRONT HEAD




175L-502 |THRUST BUSH d 175% ¢ 216*182 1

175L-503 |CHISEL BUSH d 175% ¢ 250%250 1

175L-504 [SILENGCED CHISEL BUSH d 175% ¢ 250*%190 1

175L-505 [CHISEL PIN 120*60*350 2
175L-506 [BUSHING PIN b 26* ¢ 29*335 4
175L-507 [CHISEL ® 175%1600 2
175L-508 [PU RING b 26* ¢ 33*18 5
175L-513 [GREASE NIPPLE G 1/4" 2
175L-515 |PLUG G 1/4" 4
175L-517 |0—RING 1BP-11 4
175L-519 [0-RING 1BP-18 1

175L—600 |ACCUMULATOR ASSEMBLY

175L-601 |ACCUMULATOR BOTTOM 1

175L-602 [ACCUMULATOR COVER 1

175L-603 |DIAPHRAGM b 237%45 1

175L-604 [INNER VALVE ASSEMBLY 1

175L-605 |GAS CHARGING ADJUSTER M12%*1. 25 1

175L-606 |0—RING 1BP=5 1

175L-607 |GAS CHARGING CAP M12*1. 25 1

175L-608 [0—RING 1BP-14 1

175L-609 |PLUG M10*1. 0 1

175L-610 [0-RING 1BP-12 1

175L—611 |INNER SHEX. OCKET BOLT M20*1. 5*55 20
175L-612 |INNER SHEX. OCKET BOLT M24*70 8
175L-613 |[0—RING 1BP-115 1

175L-614 [WHITE RING 4BP-115 1

175L-700 |THROUGH BOLT ASSEMBLY

175L-701 |THROUGH BOLT RD60*4. 233%1483 4
175L-702 |SCREW NUT RD60*4. 233*95 4
175L-703 |WASHER d 75*% ¢ 60*15 4
175L-704 |SCREW NUT RD60*4. 233*105 4
175L-705 [ALUMINIUM BACKING ® 75% ¢ 60%*25 4




BLTB-185G

701

401

=407

3

102

—101

{507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
185G-100 [CYL INDER ASSEMBLY
185G-101 |CYLINDER 1
185G-102 [PISTON 1
185G-103 |BUFFER RING RUY (B) 185%205%12 1
185G-104 |U-PACKING RUS 185%205%16 2
185G-105 [DUST SEAL DUS (D) 185*198%*7%9.5 1
185G-106 [PLUG G11/4" 2
185G-107 |0-RING 1BP-38 2
185G-111 [EXHAUST VALVE G 1/2" 1
185G-112 |0-RING 1BP-18 1
185G-113 |GUIDE PIN ¢ 18*30 4
185G-114 [BOLT ST24*10 8
185G-115 [PLUG G 1/4"-L20 2
185G-116 |0-RING 1BP-11 2
185G-118 |0—RING 1BP—40 6
185G-119 [BOLT ST24*10 10
185G-121 [WHITE UNION T/B_¢ 50% ¢ 44* ¢ 40*30 2
185G-122 |0-RING 1BP-44 4
185G-123 [D-RING b 52% ¢ 58%3 2
185G-124 |GREASE NIPPLE G 1/4" 1
185G-150 [VALVE ADJUSTER ASSEMBLY
185G-151 [VALVE M27*2. 0*128 1
185G-152 |VALVE NUT M27%2. 0*46 1
185G-153 [0-RING 1BP-21 1
185G-154 |0—RING 1BP—40 1
185G-160 [VALVE ADJUSTER ASSEMBLY
185G-161 |ADJUSTER M22*1. 5*80 1
185G-162 |ADJUSTER NUT M22%*1. 5%18 1
185G-163 |0—RING 1BP-14 1
185G-164 [WHITE RING T3P-14 1
185G—-200 [VALVE ASSEMBLY
185G-201 |VALVE COVER ® 110* ¢ 200* ¢ 90* ¢ 84*128 1
185G-202 [VALVE ¢ 85. 5% ¢ 84*163 1
185G-203 [VALVE ¢ 85. 5% ¢ 70. 7* ¢ 70%227 1
185G-204 [WHITE RING T3P-80 1
185G-205 [0-RING 1BP-80 1
185G-206 [VALVE BOTTOM 330%322*225%160 1
185G-207 |PLUG G 3/8" 1
185G-208 |0—RING 1BP-14 1
185G-209 [PLUG G11/4" 1
185G-210 |0—RING 1BP—80 1
185G-214 |INNER SHEX. OCKET BOLT M24*60 6
185G-215 |INNER SHEX. OCKET BOLT M24*70 10
185G-216 [WHITE RING 4BG-90 1
185G-217 |0—RING 1BG—90 1
185G-218 [0-RING 1BG-30 1
185G-219 [0-RING 1BG—40 2
185G-220 [0-RING 1BG-50 2
185G-221 |0-RING 1BG—60 1




185G-300

PISTON BUSH ASSEMBLY

185G-301 [PISTON BUSH 1
185G-302 [GAS SEAL GAS—-180%9. 7 1
185G-303 |STEP SEAL SSH-180%*7. 8 3
185G-304 [0-RING 1BG-220 2
185G-305 [WHITE RING T3G-220 3
185G—-400 [BACK HEAD ASSEMBLY

185G—401 |BACK HEAD 1
185G-402 [0-RING 1BG—220 1
185G-403 |GAS CHARGING VALVE G 1/2" 1
185G-404 |0-RING 1BP-18 1
185G-405 [GAS CHARGING VALVE COVER M10*1. 0 1
185G-406 [0—-RING 1BP-12 1
185G—-407 [IN/OUT FLANGE 123*123*67 2
185G-408 [0-RING 1BG-85 2
185G-409 [0-RING 1BG-65 2
185G-410 [WHITE RING T3G-65 2
185G—-411 [IN/OUT ADAPTER G1 1/4" 2
185G-412 [IN/OUT ADAPTER GOVER G11/4" 2
185G-413 |0—RING 1BP-44 2
185G—-414 |INNER SHEX. OCKET BOLT M20*50 8
185G-415 [BOLT ST20%12 8
185G—-500 [FRONT HEAD ASSEMBLY

185G-501 [FRONT HEAD 1
185G-502 [THRUST BUSH b 185% ¢ 223%225 1
185G-503 [CHISEL BUSH d 185% ¢ 250%225 1
185G-505 [CHISEL PIN 120*60*350 2
185G-506 [BUSHING PIN b 26* ¢ 29*335 4
185G-507 [CHISEL ¢ 185%1700 2
185G—513 |GREASE NIPPLE G 1/4" 2
185G-514 |PU RING b 26* ¢ 33*18 5
185G-515 [PLUG M18*1. 5 1
185G-517 [0-RING 1BP-16 1
185G-519 [0—RING 1BP-12 1
185G-520 [0-RING 1BP-18 1
185G—-600 [ACCUMULATOR ASSEMBLY

185G-601 |AGCUMULATOR BOTTOM 1
185G-602 |ACCUMULATOR COVER 1
185G-603 |DI1APHRAGM $ 237*40 1
185G-604 |INNER VALVE ASSEMBLY 1
185G-605 |GAS CHARGING ADJUSTER M12*1. 25 1
185G-606 |0-RING 1BP-5 1
185G-607 [GAS CHARGING CAP M12*1. 25 1
185G-608 |0—RING 1BP-14 1
185G-609 [PLUG M10*1. 0 1
185G-610 [0-RING 1BP-12 1
185G-611 |INNER SHEX. OCKET BOLT M20*1. 5*55 16
185G-612 |INNER SHEX. OCKET BOLT M24*70 8
185G-613 [0-RING 1BP-115 1
185G-614 [WHITE RING 4BP-115 1

185G-700

THROUGH BOLT ASSEMBLY




185G-701

THROUGH BOLT

RD60*4. 233*%1534 4
185G-702 |[SCREW NUT RD60*4. 233*95 4
185G—703 |WASHER d 61* o 98%17 4
185G—704 |SCREW NUT RD60*4. 233*75 4
185G—705 |ALUMINUM WASHER b 75* ¢ 60%*25 4




BLTB-190G




PARTS NO. PARTS NAME SPECIFICATION Q'TY
190G-100  |CYL INDER ASSEMBLY
190G-101 CYL INDER 1
190G-102 PISTON 1
190G-103 BUFFER RING HBY 190%204. 5%9 2
190G-104  |U-PACKING IDI_190*215%16 1
190G-105 DUST SEAL DS| 190%203*7*9. 5 1
190G-106 PLUG G11/4" 2
190G-107 0-RING 1BP-38 2
190G-111 EXHAUST VALVE G 1/2" 1
190G-112 0-RING 1BP-18 1
190G-113 GUIDE PIN ¢ 18*30 4
190G-114  [BOLT ST24*10 8
190G-115 PLUG G 1/4" 2
190G-116 _ [0-RING 1BP-11 2
190G-117 PLUG G 3/8" 1
190G-118 0-RING 1BP-14 1
190G-119 BOLT ST24*10 10
190G-121 WHITE UNION T/B ¢ 50% ¢ 44* ¢ 40*30 2
190G-122 0-RING 1BP-44 4
190G-123 D-RING b 52% ¢ 58*3 2
190G-150 |VALVE ADJUSTER ASSEMBLY
190G-151 VALVE M27*2. 0*128 1
190G-152  [VALVE NUT M27%2. 0*46 1
190G-153 0-RING 1BP-21 1
190G-154  [0—RING 1BP-40 1
190G-160 |VALVE ADJUSTER ASSEMBLY
190G-161 VALVE M22*1. 5*80 1
190G-162  [VALVE NUT M22%*1. 5*%18 1
190G-163 0-RING 1BP-14 1
190G-164  [WHITE RING T3P-14 1
190G-200  |VALVE ASSEMBLY
190G-201 VALVE COVER d 110%* ¢ 200%* ¢ 90* ¢ 84*128 1
190G-202  [VALVE ¢ 85. 5% ¢ 84*163 1
190G-203  [VALVE $ 85. 5% ¢ 70. 7* ¢ 70%227 1
190G-204  [WHITE RING T3P-80 1
190G-205 0-RING 1BP-80 1
190G-206 _ [VALVE BOTTOM 330%322*225%160 1
190G-207 PLUG G 3/8" 1
190G-208 0-RING 1BP-14 1
190G-209 PLUG G11/4" 1
190G-210 0-RING 1BP-38 1
190G-214 INNER SHEX. OCKET BOLT M24*60 6
190G-215 INNER SHEX. OCKET BOLT M24*70 10
190G-216 _ [WHITE RING 4BG-90 1
190G-217 0-RING 1BG=90 1
190G-218 0-RING 1BG-30 1
190G-219 0-RING 1BG—40 2
190G-220 0-RING 1BG-50 2
190G-221 0-RING 1BG-60 1




190G-300

PISTON BUSH ASSEMBLY

190G-301 PISTON BUSH 1
190G-302 GAS SEAL PPY-187%9. 7 1
190G-303 STEP SEAL SRIN-187%*7. 8 3
190G-304  [0-RING 1BG-225 2
190G-305 [WHITE RING T3G-225 3
190G-400 |BACK HEAD ASSEMBLY

190G-401 BACK HEAD 1
190G-402 0-RING 1BG—-265 1
190G-403 GAS CHARGING VALVE G 1/2" 1
190G-404  [0-RING 1BP-18 1
190G-405 GAS CHARGING VALVE COVER  [M10*1.0 1
190G-406 _ [0-RING 1BP-12 1
190G-407 IN/OUT FLANGE 123*123*67 2
190G-408 0-RING 1BG—85 2
190G-409 0-RING 1BG-65 2
190G-410  [WHITE RING T3G-65 2
190G-411 IN/OUT ADAPTER G 11/4" 2
190G-412 IN/OUT ADAPTER COVER G1.1/4" 2
190G6-413 0-RING 1BP-44 2
190G-414 INNER SHEX. OCKET BOLT M20*50 8
190G-415 BOLT ST20%12 8
190G-500 |FRONT HEAD ASSEMBLY

190G-501 FRONT HEAD 1
190G-502 THRUST BUSH b 190% ¢ 225%215 1
190G-503 CHISEL BUSH & 190% ¢ 255%220 1
190G-505 CHISEL PIN 120*60*370 2
190G-506  [BUSHING PIN b 26* ¢ 29*358 4
190G-507 CHISEL ® 190%1700 2
190G-513 GREASE NIPPLE G 1/4" 2
190G-514 PU RING b 26* ¢ 33*18 5
190G-600  |ACCUMULATOR ASSEMBLY

190G-601 ACCUMULATOR BOTTOM 1
190G-602  [ACCUMULATOR COVER 1
190G-603 D1 APHRAGM b 237*40 1
190G-604 INNER VALVE ASSEMBLY 1
190G-605 GAS CHARGING ADJUSTER M12%*1. 25 1
190G-606  [0—RING 1BP-5 1
190G-607 GAS CHARGING CAP M12%1. 25 1
190G-608 0-RING 1BP-14 1
190G-609 PLUG M10*1.0 1
190G-610 0-RING 1BP-12 1
190G-611 INNER SHEX. OCKET BOLT M20*1. 5*55 16
190G-612 INNER SHEX. OCKET BOLT M24*70 8
190G-613 0-RING 1BP-115 1
190G-614  [WHITE RING 4BP-115 1
190G-700 |THROUGH BOLT ASSEMBLY

190G-701 THROUGH BOLT RD65%*4. 233*%1590 4
190G-702 SCREW NUT RD65%*4. 233*95 4
190G-703  [WASHER O 66* o 104*20 4
190G-704  [SCREW NUT RD65*4. 233*78 4




| 1906-705 |ALUMINUM WASHER | & 80% ¢ 65%25. 5




BLTB-195




PARTS NO. PARTS NAME SPECIFICATION Q'TY
195-100 |CYLINDER ASSEMBLY
195-101 CYLINDER 1
195-102  [PISTON 1
195-103  |BUFFER RING HBY 190%205. 5%6 1
195-104  |U-PACKING S| _190%*210*12 2
195-105  |DUST SEAL DS| 190%203*7%9. 5 1
195-106  |PLUG G11/2" 1
195-107 _ [0-RING 1BP-44 1
195-111 EXHAUST VALVE G 1/2" 1
195-112  [0-RING 1BP-18 1
195-113 |GUIDE PIN ¢ 18*30 3
195-114  |BOLT ST24*10 8
195-115  |PLUG G 1/4" 6
195-116  [0-RING 1BP-11 6
195-117 |PLUG M18*1. 5 4
195-118  [0-RING 1BP-16 4
195-119  |BOLT ST30*2*16 10
195-121  |WHITE UNION T/B_¢ 50% ¢ 44* ¢ 38*30 2
195-122  [0-RING 1BP-44 4
195-123  [D-RING b 52% ¢ 58%*3 2
195-150 |VALVE ADJUSTER ASSEMBLY
195-151  |VALVE M27*2. 0*%120 1
195-152  |VALVE NUT M27%2. 0*46 1
195-153 |0-RING 1BP-21 1
195-154 [0-RING 1BP—40 1
195-200 |VALVE ASSEMBLY
195-201 |VALVE COVER d 105* ¢ 228* ¢ 100* ¢ 90 1
195-202  |VALVE d 81. 3* ¢ 66. 4* ¢ 65%209 1
195-203  |VALVE ¢$ 81. 3*%152 1
195-204 [WHITE RING T3P—90 1
195-205 |0-RING 1BP—90 1
195-206  [VALVE BOTTOM 340%*325*%237*160 1
195-207 _ |PLUG G 1/2" 1
195-208 |0-RING 1BP-18 1
195-209  |PLUG G11/4" 1
195-210  [0-RING 1BP-38 1
195-214 | INNER SHEX. OCKET BOLT M24*60 6
195-215 INNER SHEX. OCKET BOLT M30*2. 0*70 10
195-216 [WHITE RING 4BG-55 2
195-217  [0-RING 1BG-65 1
195-218 |0-RING 1BG=55 4
195-219  [0-RING 1BG—40 2
195-300 |PISTON BUSH ASSEMBLY
195-301 PISTON BUSH 1
195-302  |GAS SEAL IKH-185*%197. 5%10 1
195-303  |STEP SEAL SPNS—185%200. 5*5. 9 3
195-304 |0-RING 1BG—240 3
195-305 [WHITE RING T3G-240 4
195-306 _ |GUIDANCE TAPE b 185*% ¢ 190*15 1




195-400

BACK HEAD ASSEMBLY

195-401 BACK HEAD 1
195-402  [0-RING 1BG—240 1
195-403  |GAS CHARGING VALVE G 1/2" 1
195-404 [0-RING 1BP-18 1
195-405 |GAS CHARGING VALVE COVER M10*1. 0 1
195-406  [0-RING 1BP-12 1
195-407 IN/OUT FLANGE 123*123*67 2
195-408 |0-RING 1BG-85 2
195-409  [0-RING 1BG-65 2
195-410 [WHITE RING T3G-65 2
195-411 IN/OUT ADAPTER G11/4" 2
195-412 IN/OUT ADAPTER COVER G11/4" 2
195-413  [0-RING 1BP-44 2
195-414 INNER SHEX. OCKET BOLT M20*50 8
195-415 |BOLT ST20%12 8
195-500 |FRONT HEAD ASSEMBLY

195-501 FRONT HEAD 1
195-502  |THRUST BUSH & 190* ¢ 225%215 1
195-503 |CHISEL BUSH d 190* ¢ 255%220 1
195-505 [CGHISEL PIN 120*60*370 2
195-506 |BUSHING PIN b 26* ¢ 29*358 4
195-507  |CHISEL ¢ 190%1700 2
195-513  |GREASE NIPPLE G 1/4" 2
195-514  |PU RING b 26* ¢ 33*18 5
195-600 |ACCUMULATOR ASSEMBLY

195-601 AGCUMULATOR BOTTOM 1
195-602  [ACCUMULATOR GOVER 1
195-603  |DIAPHRAGM $ 237*40 1
195-604 INNER VALVE ASSEMBLY 1
195-605 |GAS GHARGING ADJUSTER M12*1. 25 1
195-606 |0-RING 1BP-5 1
195-607  |GAS CHARGING CAP M12*1. 25 1
195-608  [0-RING 1BP-14 1
195-609  |PLUG M10*1. 0 1
195-610  |0-RING 1BP-12 1
195-611 INNER SHEX. OCKET BOLT M20*1. 5*55 16
195-612 INNER SHEX. OCKET BOLT M24*70 8
195-613 |0-RING 1BP-115 1
195-614 [WHITE RING 4BP-115 1
195—-700 |THROUGH BOLT ASSEMBLY

195-701 THROUGH BOLT RD65%*4. 233*%1590 4
195-702  |SCREW NUT RD65*4. 233*95 4
195-703  |WASHER b 66* ¢ 104*20 4
195-704  |SCREW NUT RD65*4. 233*78 4
195705  [ALUMINUM WASHER ¢ 80* ¢ 65*25. 5 4




BLTB-210L

80?7

B0

102

703

—

405 406 403404

415 ' 5
414~ '-"-iil's':':“." .:q

413
411

]

2 408 | 410
g

=

412

1M

pi]
75

507




PARTS NO. PARTS NAME SPECIFICATION Q'TY
210L-100 |CYLINDER ASSEMBLY
210L-101 [CYLINDER 1
210L-102 [PISTON 1
210L-103 |[BUFFER RING HBY 210%231%*7.7 1
210L-104 |U-PACKING IUIS 210%*230%12 2
210L-105 [DUST SEAL DSI 210%223*7*9.5 1
210L-106 |PLUG G 1.3/4" 2
210L-107 [O-RING 1BP-48A 2
210L-111 [EXHAUST VALVE G 1/2" 1
210L-112 |0-RING 1BP-18 1
210L-113 [GUIDE PIN ¢ 18*30 2
210L-114 [BOLT ST48%3*17 4
210L-115 [PLUG G1" 6
210L-116 |0-RING 1BP—29 6
210L-117 |PLUG G 1/4" 13
210L-118 |0-RING 1BP-11 13
210L-119 [BOLT ST30%2%20 10
210L—121 [WHITE UNION T/B ¢ 60%* ¢ 55% ¢ 44%*42 2
210L-122 |0-RING 1BG-55 4
210L-123 |0-RING 1BP-62 2
210L-124 |GREASE NIPPLE G 1/4" 1
210L-125 |PLUG M20*1. 5 1
210L-126 |0-RING 1BP-18 1
210L-150 [VALVE ADJUSTER ASSEMBLY
210L-151 [VALVE M33*2. 0*134 1
210L-152 |VALVE NUT M33*2. 0*47 1
210L-153 |0-RING 1BG-25 1
210L-154 [0-RING 1BP-42 1
210L-200 |[VALVE ASSEMBLY
210L-201 [VALVE COVER d 120* ¢ 250* ¢ 105* ¢ 100*153 1
210L-202 [VALVE b 96. 6% ¢ 99*161 1
210L-203 [VALVE b 99* ¢ 81. 3* ¢ 80*224 1
210L-204 [WHITE RING 4BP-130 1
210L-205 [0-RING 1BP-130 1
210L-206 [VALVE BOTTOM 380*364*260*180 1
210L-207 |PLUG M24*2. 0 2
210L-208 [0-RING 1BP-22 2
210L-209 [PLUG G11/2" 1
210L-210 [0-RING 1BP-44 1
210L—214 |[INNER SHEX. OCKET BOLT M30*70 6
210L-215 [INNER SHEX. OCKET BOLT M30%*2. 0*100 10
210L-216 [WHITE RING 4BP-115 1
210L-217 |0-RING 1BP-115 1
210L-218 |0-RING 1BG-35 2
210L-220 [0—RING 1BP-67 2
210L-221 |0-RING 1BG-60 1
210L-222 |PLUG G 1/4" 2
210L-223 [0-RING 1BP-11 2
210L—224 [WHITE RING T3P-110 1




210L-225 |0-RING 1BP-110 1
210L—300 [PISTON BUSH ASSEMBLY

210L—-301 [PISTON BUSH 1
210L-302 |GAS SEAL IKH-205%217. 8*10 1
210L-303 |STEP SEAL SPNS-205%220. 5*5 4
210L-304 [0-RING 1BG—-260 2
210L-305 [WHITE RING T3G-260 4
210L-400 |BACK HEAD ASSEMBLY

210L-401 [BACK HEAD 1
210L—402 [0-RING 1BG-300 1
210L-403 |GAS CHARGING VALVE G 1/2" 1
210L-404 [0-RING 1BP-18 1
210L-405 |[GAS CHARGING VALVE COVER [M10%*1.0 1
210L-406 [0-RING 1BP-12 1
210L-407 [IN/OUT FLANGE 123*%123*110 2
210L-408 [0-RING 1BG-85 2
210L-409 [0-RING 1BG-65 2
210L-410 [WHITE RING T3G-65 2
210L-411 [IN/OUT ADAPTER G11/2" 2
210L-412 [IN/OUT_ADAPTER COVER G11/2" 2
210L-413 |[0-RING 1BP-44 2
210L-414 |[INNER SHEX. OCKET BOLT M20*50 8
210L-415 |[BOLT ST20%12 8
210L-500 [FRONT HEAD ASSEMBLY

210L-501 [FRONT HEAD 1
210L-502 |THRUST BUSH d 210% ¢ 250%*250 1
210L—503 [CHISEL BUSH ® 210* ¢ 280%*210 1
210L-505 |CHISEL PIN 140%65%400 2
210L-506 [BUSHING PIN b 26* ¢ 29*391 4
210L—507 [CHISEL $ 210*%1900 2
210L-513 |GREASE NIPPLE G 1/4" 2
210L-514 |PU RING d 26* ¢ 33*18 5
210L-515 |PLUG G 1/2" 1
210L-517 |0-RING 1BP-18 1
210L-519 [0-RING 1BP-12 1
210L-520 [0-RING 1BP-18 1
210L-600 [ACCUMULATOR ASSEMBLY

210L-601 |AGCUMULATOR BOTTOM 1
210L—-602 |ACCUMULATOR COVER 1
210L—603 [DIAPHRAGM b 280*78 1
210L-604 |[INNER VALVE ASSEMBLY 1
210L-605 |GAS CHARGING ADJUSTER M12*1. 25 1
210L-606 [0-RING 1BP-5 1
210L-607 |GAS CHARGING CAP M12*1. 25 1
210L-608 |[0-RING 1BP-14 1
210L-609 [PLUG M10*1.0 1
210L-610 [0-RING 1BP-12 1
210L—-611 [INNER SHEX. OCKET BOLT M27*80 16
210L—-612 |INNER SHEX. OCKET BOLT M48*3. 0*100 4
210L-613 [0-RING 1BP-140 1
210L-614 [WHITE RING 4BP-140 1




210L-615 [0-RING 1BG-190 1
210L-700 [THROUGH BOLT ASSEMBLY

210L-701 |THROUGH BOLT RD75%3. 175%1700 4
210L-702 |SCREW NUT RD75%3. 175%100 4
210L-703 |WASHER d 75% ¢ 118%20 4
210L-704 |[SCREW NUT RD75%3. 175%90 4
210L—705 [ALUMINIUM BACKING d 75% ¢ 91%*27 4




